SKYTRAK

lllustrated Parts Manual

Model
12054

PVC
2111

P/N
31211744

November 1, 2023 - Rev D

An Oshkosh Corporation Company







EFFECTIVITY PAGE

November 1, 2021 - A - Original Issue of Manual (Edited to B/M 1001169973 Revision Q)
March 31, 2022 - B - Revised Manual (Edited to B/M 1001169973 Revision Q)

July 15, 2023 - C- Revised Manual (Edited to B/M 1001169973 Revision Q)
November 1, 2023 - D - Revised Manual (Edited to B/M 1001169973 Revision Q)

31211744 12054



Machine Configuration

Two configurations of each machine are included in this manual. Determine if machine is
equipped with Ultra Sulfer Fuel Decal (1) as indicated below.

« If equipped with the Ultra Low Sulfur decal, all specific references to this machine
configuration will be referred to as Ultra Low Sulfur (ULS) from this point forward.

« If not equipped with the Ultra Low Sulfur decal, all specific references to this machine
configuration will be referred to as Low Sulfur (LS) from this point forward.

ULTRA LOW 7]7—

v | |

12054

31211744



GENERAL INFORMATION

SECTION 6 'CYLINDER @ @ SECTION 6 CYLINDER
FIGURE 6-3. LIFT CYLINDER ASSEMBLY FIGURE 6-3. LIFT CYLINDER v
TEM ¥ PART NUMBER ary DESCRIPTION REV |
i3 71001140104 | Ref | LIFT CYLINDER ASSEMBLY 8|
7
v' 0, 1 0100011 AR Compound, Locking
\ﬂ 15 2 0630535 3 Capscrew 1/4-20 x 1-1/8
24 \} 3 0791003 1 Screw #10-24 x 38
e 3 4 0961897 1 Bushing, Tapered
5 \ ¢ 5 1320136 1 Clamp, Cable
®\ b 6 1683063 1 Head
3 7 2220883 1 Plug, O-Ring
8 2220885 2 Plug, O-Ring
9 2220886 1 Plug, O-Ring
10 3020039 AR Lubricant
" 3480282 , | Piston
12 3760371 1 Ring, Washer
13 3931420 8 Capscrew 1/4-20 x 1-1/4
14 3931824 8 Capscrew 1/2-13 x 1-1/2
15 3951003 1 Selscrow #10-24 x 38
16 4100099 1 Spacer
17 4640999 1 Cartridge, Holding Valve (Non Vented)
17 2900792 Kit, Seal - 4640999 Cartridge Valve
18 4641248 1 Cartridge, Counterbalance Valve (Non Vented)
18 70004186 Kit, Soal - 4641248 Cartridge Vaive
19 1001117991 1 Sensor, Cylinder Length
20 1001118070 1 Cap, Retainer
21 1001118084 1 Barel
21A 0961950 2 Bushing
2 1001118086 1 Rod
22A 0961950 2 Bushing
100 1001139996 1 Kit, Seal (Includes ttems 101-109)
101 See Note 2 Ring, Wear (Note: Use p/n 1001139996)
102 See Note 1 Ring, Back-Up (Note: Use pin 1001139996)
103 See Note 2 Ring, Lock (Note: Use pin 1001139996)
104 See Note 2 Ring, Back-Up (Note: Use pin 1001139996)
105 See Note 2 ©O-Ring (Note: Use p/n 1001139996)
106 See Note 1 O-Ring (Note: Use p/n 1001139996)
107 See Note 1 Seal (Note: Use p/n 1001139996)
108 See Note 1 Wiper, Rod (Note: Use p/n 1001139996)
109 See Note 2 Seal (Note: Use p/n 1001139996)
200 1001119105 1 Kit, Sensor Magnet (Includes Items 201-203)
201 See Note NSS Sleeve, Spacer (Note: Use p/n 1001119105),
202 1001118066 1 Magnet, Sensor
208 1001118069 1 Qing, Internal Retaining
PGH Model Designation Manual # Manual # Model Designation PGH

10

1) MACHINE IDENTIFICATION

Machines are identified by model and in some cases a combination of models, serial number (SN) or regional standard
(i.e ANSI, CE,CSA). Components may also be identified by SN or manufacturer. Common components that may be
identified by these characteristics are engines and hydraulic components.

2) PARTS MANUAL ORGANIZATION

Product information in this manual is organized under section titles. Frame, Cylinder, Hydraulic and Electrical are a few
examples. Each section is organized by figure and page number. The information within the Figure is then organized by
item number, part number, description and corresponding illustration (s).

3) TABLE OF CONTENTS (NOT SHOWN)
A table of contents is found toward the beginning of the manual. Figure number, description and page number are
provided for quick reference to the page containing the related information.

4) RECOMMENDED SPARE PARTS (NOT SHOWN)
The Recommended Spare Parts List, located near the end of the manual, reference most frequently used maintenance
parts.

5) PART NUMBER INDEX (NOT SHOWN)
A numerical index listing all part numbers and the corresponding page number(s) appears at the back of the manual.

31211744 12054



GENERAL INFORMATION

6) NON-SERVICED PARTS

In some instances, it is necessary to display non-serviced parts, assemblies or installations. In the case of asse-
mblies and installations there will be a Ref in the Qty. column. In case of parts that are not available for service
within assemblies or components, there will be a NSS (Not Sold Separately) or NLA (No Longer Available) listed
in the Qty. column of the manual.

7) PARTS LIST ITEM NUMBERS
Numbers shown in the item# column correspond to numbers used in the associated illustration (s). ltem numbers
which are missing from the sequence in the parts list are not used on that page.

8) INDENTED PARTS DESCRIPTION
An indented part description is included in the item under which it is indented.

9) ABBREVIATION AND SYMBOLS

AC .. Alternating Current B oo s s AN AR RS SR AT A Liter
ADEsssmnsnnnss Advanced Design Electronics LBLBS ) snnmnnmnnamsas Pounds
A  civsvavssrmman e ot T SRS Agricultural LED s smammsmmswsmsinsisives Liquid Crystal Display
ANSI.............. American National Standards Institute L =1 R .Light Emitting Diodes
e e As Required EHiovommsnssmaneaassmmasanamnrnnas Left Hand
S o Assembly LRC. s Low Rated Countries
AUS smsmensmsssmmnsss s Australia LSS i mmmmnansmmmsonomse Load Sensing System
ARG . ..o sosssssonnssnssnsissssinsasssmnrssasponssasasssmnens Auxiliary M) ccnnnsnmmnsrrmnmrnnyass Metric/Meter
AWG:: v American Wire Gauge MM(MIM).cocsnmmmmsmmmasassmsermssasss Milimeter
B/M..eooiiiiiieeeeeeeeeee e Bill of Material MA e Miliamps
CAC svnmansssmanaanamma Charge Air Cooler NLEA cmmsmmmsemwiimass No Longer Available
CE aimmwmnmmmmanssnvsivasd European Conformity NPT National Pipe Threads
CCW..oieeeee e Counter Clockwise NSS... Not Sold Separately
CMr e e e Centimeter OBl e Outside Diameter
CWisinummnmmavsvsnasnvavavisvnvisrsammsni Clockwise ORB csssnivsssamsammmnssssmsmssmasnsisossrmins O-Ring Boss
CSA...ciiii Canadian Standards Association ORFS.. .o O-Ring Face Seal
T Cylinder OZ (O2)cccvssvicvssmmvmmmnsavian i Ounces
DIA.ccmmemmmsammsammenmnms sy Diameter B s s i s e e Page

DC.eeeee e Direct Current PN Part Number
BER osemmmmmnnrnnnnss Diesel Exhaust Fliud QTQE:): oo rmmmrmasrsss s Quarts

EMS s Emergency Stop QTY e Quantity
ENG. ... Engine RER o e e e sl Reference
FTD) somvmanmmrmrsannne e Feet REM:csicconssnmnemmmsnmnssanssmensest Revision Level
(1Y (7 ) 1SN, Gauge RH. e Right Hand

HRC...oooiiiieeeeee e High Rated Countries SAE: s Society of Automotive Engineers
HVAC....... Heating, Ventilating, and Air Conditioning SNicasmmmamnmmmmnmssancemms o Serial Number
2L { £ SR —— Hydraulic SPEC(S).crviviiiriieeiinii Specifications
HZe oo Hertz ) Turntable
. Inside Diameter U] 1,7, ERREERERRP—————. Universal Ground Module
IN o inches N e Volts
ISO............. International Organization for Standards T Watts
B | [ Joint Industry Council O st A B S SRS H B SRR Number
KG:cwusmmavsusimmssmnsrsisivoiss Kilogram

10) ILLUSTRATION REFERANCE LETTERS

When necessary, illustrations may contain reference letters that are intended to track information (i. e. hoses,
harnesses) from one point to another or to track visual enlargement of components to show details that may be
located in another area on the illustration.

Note: Due to continuous product improvements, JLG Industries, Inc. reserves the right to make specification
changes without prior notification. Contact JLG Industries, Inc. for updated information.

12054 31211744



TABLE OF CONTENTS

SECTION 1 - FRAME AND ATTACHING PAR T S .o e e e e e e e e e e e e e e e e e e e e e e nnnneeeeeeas 15

FIGURE 1-1.
FIGURE 1-2.
FIGURE 1-3.
FIGURE 1-4.
FIGURE 1-5.
FIGURE 1-6.
FIGURE 1-7.
FIGURE 1-8.

FRAME COMPONENTS INSTALLATION ..ottt e e 16
COUNTERWEIGHT INSTALLATION. .. .ottt ittt sttt s e s n e e e s s e e s e e e s 18
FRAME COVERS INSTALLATION ...ttt ettt ettt e e e et e e e e e e s e e e e e e e e eennnneeeeeeeaaes 20
FRAME COVERS INSTALLATION W/AIR SHUT OFF VALVE ......ooiiiiiiiieiiic ettt 22
DUST SHIELD INSTALLATION ...ttt oottt e e et e e e e e e e e e e e e s e e e e e e e e e annnnneeeeeeeeaes 24
OUTRIGGER INSTALLATION ...ttt oottt ettt e e e e s e et e e e e e e s e et e e e e e e e s e e e e e e e e e nnnrneeeeens 26
OUTRIGGER SUB-ASSEMBLY INSTALLATION ....oiiiiiiiiiiiiiit et e e e e 28
OUTRIGGER MOUNTING INSTALLATION ...ttt e e e e e e e e e e e e e e e e e e eens 30

SECTION 2 - BOOM ...ttt ettt e e e e ookttt e e e e e e ek e e e e e e e e e e e s ae e e et e e e e e e s e e e e e e e e e e e assn e e e e e e e e s e ssnnneeeeeeesasnnnnneeeeens 33

FIGURE 2-1.
FIGURE 2-2.
FIGURE 2-3.
FIGURE 2-4.
FIGURE 2-5.
FIGURE 2-6.
FIGURE 2-7.
FIGURE 2-8.
FIGURE 2-9.
FIGURE 2-10
FIGURE 2-11
FIGURE 2-12
FIGURE 2-13
FIGURE 2-14

BOOM INSTALLATION. ...ttt et e e st e s st e e et e e s eba e e e s s b b et e s saba e e e s bn e e e s aanr e e e e 34
BOOM ASSEMBLY ....tiiie itttk s e e et e et et e e e et e R e et e e et e e nn e 36
FOURTH BOOM SECTION ASSEMBLY ..ottt ettt ettt e e ssnn e e e e e e nanne e e 40
THIRD BOOM SECTION ASSEMBLY ..ottt sttt stn e s e e s e e s nne e e 42
SECOND BOOM SECTION ASSEMBLY ..ottt ettt e e st e e e 44
FIRST BOOM SECTION ASSEMBLY ...ttt ittt e e et e s sn e e e s e e e s aanneeeaa 46
EXTEND CHAIN ASSEMBLY ...ttt ettt st et e st e e s b et e e st e e e sbn et e s e e e s aanre e e e

RETRACT CHAIN ASSEMBLY
EXTEND CHAIN ASSEMBLY ...ciiiiiiiiititiie ettt ettt et e e e e e e et e e e e e et e et e e e e e e s snrea e e e e e e s asnnnneeeeeeennns

. RETRACT CHAIN AND CLEVIS ASSEMBLY ...oeiitiiiiiiitiiiit ettt e e e e s ae e e e e s s eeeeeeenaes 54
. HOSE AND CARRIER ASSEMBLY ..ottt ettt e e e e et e e e e e st e e e e e e e s nnnnnneeeeeeenaes 56
L HOSE PULLY ASSEMBLY ..eiiiiiiiiiit ittt ettt e ettt e e e e e ettt e e e e e e e et e e e e e e s s nnene e e e e e s asnnnneeeeeeennes 58
. MECHANICAL BOOM ANGLE INDICATOR ..ottt ettt e et e e e e e s e e e e e e s ninrnneeeeeeenaes 60
. COUPLER ASSEMBLY ...ttt ettt ettt e oo e et e e e e e e et e e e e e e st e et e e e e e e e e nnen e e e e e e e asnnnneeeeeeennes 62

SECTION 3 - ATTACHMENTS ...ttt e e oot e e e e e o ettt e e e e e s e e e et e e e e e e s e e e et e e e e e e et b a e et e e e e e s e asnnnr e e e e e e e nansnnneeeeeens 65

FIGURE 3-1.
FIGURE 3-2.
FIGURE 3-3.
FIGURE 3-4.
FIGURE 3-5.
FIGURE 3-6.
FIGURE 3-7.
FIGURE 3-8.
FIGURE 3-9.

FIGURE 3-10.
FIGURE 3-11.
FIGURE 3-12.
FIGURE 3-13.
FIGURE 3-14.
FIGURE 3-15.
FIGURE 3-16.
FIGURE 3-17.
FIGURE 3-18.

31211744

BASKET, PERSONNEL (1.2MX2.4M) (DOMESTIC) .......voveieeeeeieeeseeseeseeseeeeeseeeseeseeseesseesseeseese s ssesn s enesnenees 66
BASKET, PERSONNEL (1.2MX2.4M) (ISO)......coveeeieeieeeeeeeeoseseeeseeseeseeeseeseees e sseeeeesee s sseen s sse s s enesnenees 68
BASKET, PERSONNEL (1.2MX2.4M) (FRENCH LANGUAGE) .........vvuiveveieeeeeeeseeeseeeeseenes s ensnenees 70
BASKET ASSEMBLY ......ovoveieeeeeeeeeeeeseeee e eeees st ee e seee e sse s s e s e ee e seee e see e s s eeee s e en e 72
=T Y01 V<1 =2 1 OO 74
BOOM = ADJUSTABLE .......oooeteeeeeeeeeeeeeeeeees et eee e esee e seeee e ee e s e se e s ee e eeee e en e 78
BOOM - ADJUSTABLE (FORK MOUNTED) .......ovviiviieeeeseeeeeseseeseessessees e eseesesse s sseen s sses s s esseenesnenees 80
BOOM = BET WITH WINCH ..o ee e e e ee e eee e ee e 82
BOOM = 12FT WITH WINCH ...t ee e e ee s s e es e 84
BOOM = 12FT WITHOUT WINCH ......oeoieeeeeeeeee et e e e es e 86
BOOM = 15FT WITHOUT WINCH ......oeoteeeeeeeeeee et eee e ee e 88
BUCKET (GRAPPLE MULTI-PURPOSE).........oveiteeteeeeeeeeeee st eeeee e eeeee e e s e eeee s

BUCKET (60 INCH) FORK MOUNTED)
BUCKET (72 INCH) ..o

BUCKET (96 INCH) ...ttt e e ee e ee e
BUCKET (102 INCH) ..o ee e e e s e e ee e 98
SIDE SHIFT CARRIAGE ASSEMBLY (48 INCH 12K) .....oveoiveieeeeeeeseeeeeeeee e se e 100
CARRIAGE ASSEMBLY (50 INCH 12K)........vooveieeeeeeeeeeeeseee e eesee e s ee e se s sse e eesee s eseeneeees 102
12054 7



TABLE OF CONTENTS

FIGURE 3-19. CARRIAGE (50 INCH 12K) (DUAL FORK).....ctiiiiiiiiiiiieei ettt e e s e e e s nnnnee e 104
FIGURE 3-20. SIDE TILT CARRIAGE ASSEMBLY (50 INCHY) .....otiiiiiiiiiiiiee et e e e s nnnee e 106
FIGURE 3-21. CARRIAGE ASSEMBLY (80 INCH L12K) ....cutiiiiiiiiie ittt ettt e st e e s st e s s e e e nnneeesannneeens 108
FIGURE 3-22. SIDE TILT CARRIAGE ASSEMBLY (B0 INCH) ..ottt 110
FIGURE 3-23. CARRIAGE ASSEMBLY (72 INCH L12K) ....ciutiiiiiiiiieiiee sttt sttt e e e e b e nne e neas 112
FIGURE 3-24. SIDE TILT CARRIAGE ASSEMBLY (72 INCH) ..ottt 114
FIGURE 3-25. CARRIAGE ASSEMBLY (72 INCH 10K) (90 DEGREE SWING).......ciiiiiiiiiiiieiiie et 116
FIGURE 3-26. FORK - BLOCKING (50X50X1220MM) .....ccuttiitteiitieittesiteeatee st e sttt ettt e st et e b e sne e s esne e e b e e nneeenees 118
FIGURE 3-27. FORK - LUMBER (50X180XLI540MM)......cciutiitteitieitie it aiee st e sttt e sttt sbe e eabe e s b e sneessbeeane et e e nneeenees 120
FIGURE 3-28. FORK - LUMBER (B0X150XLI524MM)......ccitiiitteiiieatte st siee st ettt ettt et e s e sne e e b e e b e e nne e nees 122
FIGURE 3-29. FORK - LUMBER (2.00XBXT72) ....uttiittteitteitite ettt ettt sttt st ste et e sttt e et e st e et e e b e e be e e beeenneeeneas 124
FIGURE 3-30. FORK - PALLET (2.36X5XA48) .....ciuttiiitieitietitte sttt sttt ettt sttt e ettt e et e st et e be et eebe e e nbeeenneeene s 126
FIGURE 3-31. FORK - PALLET (2.36X5XT72) ...tteitteiitte ittt sttt sttt ettt e e et e et e ettt e be e bt ebe e e beeene e et 128
FIGURE 3-32. FORK - PALLET (B0XL25XLI524MM) ....cuttiiitieiiteiitteateesitee sttt ettt st sb e st a et e e st e s bt e st e e be e et e e nneeeneas 130
FIGURE 3-33. FORK CLAMPS INSTALLATION .......cocoiiiiiiiiens ..132
FIGURE 3-34. FORK EXTENSIONS (62X163X2286MM) .134
FIGURE 3-35. FORK PIN LOCK INSTALLATION ..ottt ettt e et e e e e e st e e e e e e s e e e e e e e e s nasnnnneeeeeeennns 136
FIGURE 3-36. HOOK - CRANE ..ottt e e e e e ettt e e e e e et e et e e e e e et e e et e e e e e s sbnn e e e e e e e e nasnrnneeeeeeennn 138
FIGURE 3-37. HOOK - FRAME MOWUNTED (AT) ..t ttteitttte ittt ettt ettt ettt et e st e e skt e st e e s st e e e b be e e e asne e e s nnneeesannneeena 140
FIGURE 3-38. PIPE GRAPPLE ...ttt et e e e e e ettt e e e e e e b et e e e e e e e e e e et e e e e e s stn e e eeeeeeeaasnrnnneeeeeenne 142
FIGURE 3-39. SWEEPER ASSEMBLY ...ttt ettt e et e e e e e ettt e e e e e et n et e e e e e e s snnn e e e e e e s nnsnrnneeeeeeeane 146
FIGURE 3-40. SWEEPER - HOPPER ... .ottt e et e e e e e ettt e e e e e et e e e e e e s snn e e e e e e e e nnsnrnneeeeeeennes 148
FIGURE 3-41. SWEEPER - BODY ...ooiiiiiiiiiiiiie ettt ettt e e e e e ettt e e e e et e e e e e e e e e e s n e et e e e e e s sbnneeeeeesnnsnrnneeeeeeennns 150
FIGURE 3-42. SWEEPER - MOTOR ...ttt ettt e e e e ettt e e e e e et e e e e e e et e et e e e e e s snnneeeeeeenasnrnnneeeeeennns 152
FIGURE 3-43. SWEEPER - IDLER ...ttt ettt e e e e et e e e e e ettt e e e e e et e et e e e e e sa s tn e e e e e e e e nasnnnneeeeeeennes 154
FIGURE 3-44. SWEEPER - CORE ... e e e e s ra e e e e e 156
FIGURE 3-45. SWEEPER - HYDRAULIC LINES .....ooiiiii e 158
FIGURE 3-46. TRASH HOPPER (FORK MOUNTED ......cciiititiiiiiiieiiiit ettt st st e s e e s nnnne e 160
SECTION 4 - ENGINE AND ATTACHING PARTS ... e e aa e e e 163
FIGURE 4-1. ENGINE PACKAGE INSTALLATION (74HP ULS) ...ciiiiiiiiiiiiieeiiit ettt ettt e s 164
FIGURE 4-2. ENGINE PACKAGE INSTALLATION (L30HP ULS) ...ciutiiiiiiiiteiiiit ettt ettt e st e e esannnee e 166
FIGURE 4-3. ENGINE PACKAGE INSTALLATION (L30HP LS) ..eitiiiuiiieiiiiieeaiiit ettt a st nne e e s nnnne e 168
FIGURE 4-4. ENGINE INSTALLATION (7AHP ULS) ....eeeiiiitiieeiiit ettt ettt ettt a bt e s amnne e e s nnne e e s annnee e 170
FIGURE 4-5. ENGINE INSTALLATION (L30HP ULS) ...ettiiiititiiiiiit ettt ettt ettt et e e s e e s st e s aanne e e s nnneeesannneeenas 172
FIGURE 4-6. ENGINE INSTALLATION (130HP LS) 174
FIGURE 4-7. ENGINE COMPONENTS (74HP ULS) ..176
FIGURE 4-8. ENGINE COMPONENTS (L30HP ULS) ..ottt sttt st 178
FIGURE 4-9. ENGINE COMPONENTS (L30HP LS).....utttiiiititeeiiiit sttt ettt ettt e sttt s et e e st e e e s bt e e s antse e e s nnbeeeeanbneeenns 180
FIGURE 4-10. FAN INSTALLATIOJIN (TAHP) ...ei ettt ettt ettt ekttt e ettt e ekttt e et e e sttt e e s bt e e enbbe e e e nabeeeeanbneeeans 182
FIGURE 4-11. FAN INSTALLATIOJIN (L30HP) ... uttiteiiiete ettt ettt ettt e st e e ekttt e e et e e s abe e e e e b be e e e aasne e e s nnbeeeeanbneeeans 184
FIGURE 4-12. AIR CLEANER ASSEMBLY (T4HP ULS) ...ttt ettt e e e s s 186
FIGURE 4-13. AIR CLEANER ASSEMBLY (L30HP ULS) ....ootiiiiiiieiiiiie ittt e e s nnne e e nnneeessnnneeea 188
FIGURE 4-14. AIR CLEANER ASSEMBLY (L30HP LS)...ciititiiiiiie ittt ettt e s e e s e e s e e s annneeea 190
FIGURE 4-15. AIR CLEANER ASSEMBLY (L30HP LS) ...t ititiiiiiie ittt ettt e e e s anne e nnne e e s snnnee e 192
FIGURE 4-16. COOLING INSTALLATION (T4AHPY) ..eee ittt ettt ettt st e e s e e s e e s nnnn e e e s e e e s annneeeas 194
12054 31211744



FIGURE 4-17.
FIGURE 4-18.
FIGURE 4-19.
FIGURE 4-20.
FIGURE 4-21.
FIGURE 4-22.
FIGURE 4-23.
FIGURE 4-24.
FIGURE 4-25.
FIGURE 4-26.
FIGURE 4-27.
FIGURE 4-28.
FIGURE 4-29.
FIGURE 4-30.
FIGURE 4-31.
FIGURE 4-32.
FIGURE 4-33.
FIGURE 4-34.
FIGURE 4-35.

SECTION 5 - DRIVE TRAIN

FIGURE 5-1.
FIGURE 5-2
FIGURE 5-3.
FIGURE 5-4.
FIGURE 5-5
FIGURE 5-6.
FIGURE 5-7.
FIGURE 5-8
FIGURE 5-9.

FIGURE 5-10.
FIGURE 5-11.
FIGURE 5-12.
FIGURE 5-13.
FIGURE 5-14.
FIGURE 5-15.
FIGURE 5-16.
FIGURE 5-17.
FIGURE 5-18.
FIGURE 5-19.
FIGURE 5-20.
FIGURE 5-21.
FIGURE 5-22.
FIGURE 5-23.
FIGURE 5-24.
FIGURE 5-25.

31211744

FRONT AXLE
FRONT AXLE
FRONT AXLE
FRONT AXLE
FRONT AXLE

PLUMBING COOLING INSTALLATION (LS)
AFTERTREATMENT INSTALLATION (ULS)
EXHAUST INSTALLATION (74HP)
EXHAUST INSTALLATION (130HP)
DEF SYSTEM INSTALLATION (ULS)
DEF MODULE PUMP
DEF COOLANT LINES INSTALLATION
DEF LINES INSTALLATION
PUMP COUPLER INSTALLATION

A/C COMPONENTS INSTALLATION (74HP)

TRANSMISSION, VALVE BLOCK ASSEMBLY
TRANSMISSION, OIL PUMP AND FILTER

DRIVETRAIN INSTALLATION
DRIVESHAFTS INSTALLATION
DRIVE SHAFT IMPUT
AXLE INSTALLATION

TABLE OF CONTENTS

COOLING INSTALLATION (L30HP) ... eteteiiireie ettt steee sttt e e et e e st e e s e e e e s e e s annneeesnnneeesannneeenas 196
RADIATOR ASSEMBLY (T4AHP) ...ttt ettt ettt e st e e et e e s e e e e nr e e e s e e e nenes 198
RADIATOR ASSEMBLY (L30HP) ... utteieiitite ettt ettt ettt s e e e st e e e e e s snn e e e st e e e snneeeennnes 200
FUEL PLUMBING INSTALLATION (ULS) ..itttititiitee ettt ettt ettt ettt e e 202
FUEL PLUMBING INSTALLATION (LS) ...tttttttettteiteteite sttt ettt ettt ettt ettt nbreesin e nneenane e 204
PLUMBING COOLING INSTALLATION (ULS) . .uttiiiiiiiiesieteiie ettt 206

A/C COMPONENTS INSTALLATION (L30HP) ...ttt 228
AIR INTAKE SHUT OFF VALVE INSTALLATION ...ttt ettt e e e e e e e e 230
HEATER BREATHER ...ttt e e e et e e e e e e e e e e e e e e e e e e e e e e n e eeeeens 232
............................................................................................................................................................ 235
TRANSMISSION INSTALLATION ...ttt ittt ettt sttt et e e e st e e s sne e e e s nnreeesssnneeeaa 236
. TRANSMISSION, 4-SPEED ......oiiiiiiiiiiiiii ettt e e e e et e e st e s e e e s anr e e e 238
TRANSMISSION, ENGINE CONNECTION AND CONVERTER .....coiciiiiiiiiiic e 240
TRANSMISSION, INPUT SHAFTS ...ttt etttk e et e e s ne e e st et e s sne e e e s nre e e s asnneeeaa 242
. TRANSMISSION, GEARBOX HOUSING ......ooiiiiiiiiiiiiii e 244
TRANSMISSION, COUPLING GROUP L ....oiiiiiiiiiiiiiiicc e 246
TRANSMISSION, COUPLING GROUP 2 ..o 248
. TRANSMISSION, COUPLING GROUP 3. ..o 250
TRANSMISSION, COUPLING GROUP 4 ..o 252
TRANSMISSION, REVERSING GEAR GROUP 1 ....ooiiiiiiiiiiiite ettt e e 254
TRANSMISSION, REVERSING GEAR GROUP 2 .....ciiiiiiiiiiiii i 256
TRANSMISSION, OUTPUT ...ttt e e e e et e e e e e et e et e e e e e e e b e e e e e e e e e aerr e e e e e e e e e nennnes 258
TRANSMISSION, CONTROL UNIT ..ottt e e e et e e e e s e et e e e e e e e s enrnr e e e e e e e naennnes 260
TRANSMISSION, VALVE HOUSING ASSEMBLY ..ottt 262

- CENTRAL HOUSING
- DIFFERENTIAL
- HUB REDUCTION
- BRAKES




TABLE OF CONTENTS

SECTION 6 - CAB

10

FIGURE 5-26.
FIGURE 5-27.
FIGURE 5-28.
FIGURE 5-29.
FIGURE 5-30.
FIGURE 5-31.
FIGURE 5-32.
FIGURE 5-33.
FIGURE 5-34.
FIGURE 5-35.
FIGURE 5-36.

FIGURE 5-37

FIGURE 5-38.
FIGURE 5-39.
FIGURE 5-40.
FIGURE 5-41.
FIGURE 5-42.

FIGURE 6-1.
FIGURE 6-2.
FIGURE 6-3.
FIGURE 6-4.
FIGURE 6-5.
FIGURE 6-6.
FIGURE 6-7.
FIGURE 6-8.
FIGURE 6-9.

FIGURE 6-10.
FIGURE 6-11.
FIGURE 6-12.
FIGURE 6-13.
FIGURE 6-14.
FIGURE 6-15.
FIGURE 6-16.
FIGURE 6-17.
FIGURE 6-18.
FIGURE 6-19.
FIGURE 6-20.
FIGURE 6-21.
FIGURE 6-22.
FIGURE 6-23.
FIGURE 6-24.
FIGURE 6-25.
FIGURE 6-26.
FIGURE 6-27.

FRONT AXLE - STEERING. ...t e e oo e e e e e e e e e e e e e e e nn e e e e e e e e e nnnneeeeeeeaaanns 290
REAR AXLE .o e oo e e oo oo e e e e oo e e e e e e e e e e e e e e e e e e e e e n e e e e e e e e e e e e e e e e e e aan 292
REAR AXLE - CENTRAL HOUSING ..ottt ettt e et e e e e e et e e e e e e s e e e e e e e e naes 294
REAR AXLE - DIFFERENTIAL ...t 296
REAR AXLE - HUB REDUCTION ..ottt e s e s s sann e e s 298
REAR AXLE - BRAKES ... .ottt ettt e st s bt e e s bt e s st e e e s aare e e e s nr s 302
REAR AXLE - STEERING ...ttt e e e e s st e e s e e e e snr s 304
TIRE SET, 14.00-24 FOAM ....oiiiiiiiii ittt h et eab et e s bt e s et b et e s sab et e s s b e e e s ebr e e e s anes 306
TIRE SET, 17.5-25 PNEUMATIC G-2 ..ottt 308
TIRE SET, 17.5-25 FOAM G2 ..ottt sttt s b n e e e s s e e s ene e 310
TIRE SET, 18 X 625 TURF/SAND......c..utiiitiiiiiaiite ittt ettt ettt ettt se st sh e sir e e st eesan e e st e e nane e e 312

. TIRE SET, 360/85-28 SOLID.......uiiittiiiieiiie ittt sttt sttt st sa bt e s it e se e e st e s bt e san e e naneenane e e 314
TIRE SET, 400/75-28 PNEUMATIC ..ottt ettt ettt ettt et e e st e e nene e 316
TIRE SET, 400/75-28 PNEUMATIC (NON-MARKING) .....c.uttiiiieiiiieiiiesiiiesite ettt st 318
TIRE SET, 400/75-28 FOAM .......cooviiiiiiiiiiiiie ..320
TIRE SET, 400/75-28 FOAM (NON-MARKING).... ..322
FENDER INSTALLATION ...ttt ettt e ettt e e e e e ettt e e e e e e et e e e e s e e st ne e e e e e e e aansnnnneeeesennne 324
............................................................................................................................................................................ 327
CAB INSTALLATION........cocvvveirennn. ..328
OPEN CAB INSTALLATION ..330
OPEN CAB ...ttt e et e et oo b et oo e h bt e e et e oo R e e e e e e e e e Rt e et e e s R e e e s 334
ENCLOSED CAB WITH HEATER/AC INSTALLATION. ....coittiitteiit ettt 336
CAB, ENCLOSED WITH HEATER ... ..ottt ettt sttt et e e s e e e e e e s nree s 340
CAB ENCLOSURE ... .ottt ettt e e e e s s bt e e ekt e e e aar et e e s n et e e ebre e e e sann e e e s nreees 342
ROOF HEATER BOX ... i e e s b e e e e e e s s s bbb e e e e e e s e sasnneees 344
CAB HEATER LINES INSTALLATION ....oiii e 346
ENCLOSED CAB WITH HEATER/AC INSTALLATION . .....ciitiiiiiiiie et 348
ENCLOSED CAB WITH HEATER ......ooiiii e 352
CAB HVAC ENCLOSURE ... e e e e e e e e s s ana e e e 354
ROOF BOX HVAC ...ttt e ettt oo oottt e e e e et e et e e e e e e e et e e e e e e st nre e e e e e e e aansnnnneeeeeeanne 356
FLOOR HEATER . ..ottt ettt oo oottt e e e e e et e e e e e e e et e e e e e e e et rne e e e e e e e s nnnnnreeeeeennne 360
CAB DOOR ASSEMBLY ...ttt ettt e e ettt e e e e e et e e e e e e et e e e e e e e e e e e e e n e e e ae s 362
RH SLIDER WINDOWV ..ottt et e e e e oottt e e e e e et e e e e e e e et e e e e e e e asrrneeeeeeeaansnnnneeeeeennne 364
FRONT WIPER ASSEMBLY ...ttt ettt et e e e e e e et e e e e e et e e e e e e e e anaenrneeeeeeenaaen 366

SKYLIGHT WIPER ASSEMBLY
CAB HEATER/AC LINES INSTALLATION

HEATER VALVE ..ottt ettt oo oottt e e oo ettt e e e e e ettt e e e e e et b e e et e e e s e s asbnnreeeeeennne 372
T = N PSP PP PEPPP P PPRPPRR 374
SEAT BELT INSTALLATION (BIN) citteeeittiteiittete ettt ettt ettt e e sttt e sttt e e s bn e e e aabe e e e ambe e e e s bnneeeanbbeeesnneeeenanes 376
REAR DROPOUT WINDOW INSTALLATION (ANSI) ...ttt 378
REAR DROPOUT WINDOW INSTALLATION (ENGLISH/FRENCH) .......coiiiiiiiiiiieiiii e 380
REAR DROPOUT WINDOW INSTALLATION (ISO) ...ttt 382
REAR DROPOUT WINDOW INSTALLATION (ENGLISH/SPANISH) .....cciiiiiiiiiiiieiiit e 384
MIRROR INSTALLATION. ...t e e e s s e e e e e s e s b r e e e e e e e e s snnne e e e e e e e aans 386
FIRE EXTINGUISHER INSTALLATION .. ..ot e e e e e e 388
12054 31211744



TABLE OF CONTENTS

SECTION 7 - CONTROLS ... e oo et oo oo oot e e e e e e e e e e et e e e e e s e s s ae e e e e e e e e e s mmne e e e e e e s e ssnnnneeeaeeeannnnneeeeens 391
FIGURE 7-1. SECONDARY CONTROLS INSTALLATION ..ottt s 392
FIGURE 7-2. PILOT JOYSTICK CONTROL.....uutiiiiiiiiiiiiiie ittt s e et e s s e s sna e e e s e 394
FIGURE 7-3. BRAKE ASSEMBLY = SAFIM .. .ottt ettt e et e s s e e e s s 396

SECTION 8 - HYDRAULIC CIRCUITS ...ttt ettt skt e s sk e e s s e e e e s bt e e s bbb e e s sane e e e sbn e e e s aarae e e e 399
FIGURE 8-1. HYDRAULIC INSTALLATION ..o eeiieieiiite ittt e ettt a e e e e et e e e e e e e e e e e e e s e e e e e e e e e e enn e e eeeens 400
FIGURE 8-2. AUXILIARY HYDRAULICS INSTALLATION ...ttt et e e e e e e e e s 402
FIGURE 8-3. AXLE HYDRAULIC INSTALLATION . ...ttt e e e e e e et e e e e s e e e e e e s e e e e eee s 404
FIGURE 8-4. AXLE HYDRAULIC ASSEMBLY (FRONT) ..eiiittetiiitite ettt ettt et asne e e s e e s snne e e s e e e s nneees 406
FIGURE 8-5. AXLE HYDRAULIC ASSEMBLY (REAR).....ciiititiiitiie ittt ettt et e e s e s e e e nnee s 408
FIGURE 8-6. AXLE PIN LUBE KIT INSTALLATION. ..ottt e e e e e e e e e s e e e e e e e s e e e e e e s 410
FIGURE 8-7. BRAKE HYDRAULICS INSTALLATION ..ottt e e e e e e e e e e e s e e e e s 412
FIGURE 8-8. BRAKE VALVE INSTALLATION.............oueeee.

FIGURE 8-9. BULKHEAD INSTALLATION (REAR)

FIGURE 8-10. CAB HYDRAULICS INSTALLATION ...ttt ettt e e s st e e e e s nnee s 418
FIGURE 8-11. CAB PILOT CONTROLS INSTALLATION .....cuttiiiitiie ettt st e e s nnee s 420
FIGURE 8-12. CAB PILOT JOYSTICK CONTROL ASSEMBLY ....ooiiiiiiiiiiiiiie ittt 422
FIGURE 8-13. COOLER HYDRAULIC PLUMBING INSTALLATION .....otiiiiiiieiiiiie ettt 424
FIGURE 8-14. COOLER HYDRAULICS PLUMBING INSTALLATION - TRANSMISSION .....cccviiiiiiiieiiieieenee e 426
FIGURE 8-15. CYLINDER INSTALLATION - EXTEND ......ciiiiiiiiitiiiiiiii ettt sttt e e 428
FIGURE 8-16. CYLINDER INSTALLATION - EXTEND LOCKOUT .......utiiiiiiiieiiiiie st 430
FIGURE 8-17. CYLINDERS HYDRAULICS INSTALLATION - FRAME ...ttt 432
FIGURE 8-18. FORK TILT HYDRAULICS INSTALLATION ....ooiiiiiiiiiiiiiie ittt sttt e e e 434
FIGURE 8-19. FRAME HYDRAULICS INSTALLATION ....oiiiiiiiii e 436
FIGURE 8-20. FRAME SECONDARY VALVE & FITTINGS SUB-ASSEMBLY ...t 438
FIGURE 8-21. MAIN CONTROL VALVE & FITTINGS SUB-ASSEMBLY .......cociiiiiiiiiiiiiiiii i 440
FIGURE 8-22. OUTRIGGER & FITINGS SUB-VALVE ASSEMBLY ......cciiiiiiiiiiiiii e 442
FIGURE 8-23. PISTON PUMP INSTALLATION ...ttt ettt ettt e e e e e e s s et e e e e e e e e e e e e e e enrreeeeee s
FIGURE 8-24. PUMP HYDRAULICS INSTALLATION..............

FIGURE 8-25. STEERING HYDRAULICS INSTALLATION

FIGURE 8-26. STEERING VALVE INSTALLATION ... .ottt ettt e e e e e s e et e e e s e e e e e e e s e e ennnneeeeens

SECTION 9 - HYDRAULIC COMPONENTS ...ttt ettt e ettt e e e s e st e e e s e sk e et e e e e e e s r e e e e e e e e e e ssrn e e e e e e e e annnrneeeeens 453
FIGURE 9-1. CYLINDER GROUP INSTALLATION L...eeitiiiiiii e
FIGURE 9-2. CYLINDER - BUCKET (GRAPPLE)................

FIGURE 9-3. CYLINDER - CARRIAGE (DUAL FORK)
FIGURE 9-4. CYLINDER - CARRIAGE (SIDE SHIFT)
FIGURE 9-5. CYLINDER - CARRIAGE (SWING)......ctiiiiiiiiiiiieeeitiie ettt ste e e e e e et s e e s s e e e s s e e e snneeesnneeas
FIGURE 9-6. CYLINDER - COMPENSATION......coiiiiiitii et e e e e e e e e e e e e e s e e e e s
FIGURE 9-7. CYLINDER = LIFT L.t e e e e e st e e e e e s s e e e e e e e s e esa e e e e e e e s s e nnnaeeeeee s
FIGURE 9-8. CYLINDER - EXTEND/RETRACT ...ttt ittt st at ettt e st e e st e s amne e e s e e e e s e e e nnn e e e s nneees
FIGURE 9-9. CYLINDER - FRAME LEVEL ..ottt ettt e e e et e e e e e e e e eens
FIGURE 9-10. CYLINDER - OUTRIGGER ......ootiiiiiiiiitiiee ettt ettt e et e e e et e et e e s et e e e e e e e e e e eee s
FIGURE 9-11. CYLINDER - PIPE HANDLER .....coti ittt ettt e ettt e e e e e e et e e e e a e e e e e e e e e e e eee s
FIGURE 9-12. CYLINDER - SIDE TILT tiiiiiiittttite ettt ettt e ettt e e e a4 s et e e e e o e s e e et e e e e e s e ettt e e s e anene b e et e e e e e e anrneeeeeens

31211744 12054 11



TABLE OF CONTENTS

SECTION 10 - ELECTRICAL

12

FIGURE 9-13.
FIGURE 9-14.
FIGURE 9-15.
FIGURE 9-16.
FIGURE 9-17.
FIGURE 9-18
FIGURE 9-19.
FIGURE 9-20.
FIGURE 9-21
FIGURE 9-22.
FIGURE 9-23.
FIGURE 9-24.
FIGURE 9-25.
FIGURE 9-26.
FIGURE 9-27.
FIGURE 9-28.
FIGURE 9-29.

FIGURE 10-1.
FIGURE 10-2.
FIGURE 10-3.
FIGURE 10-4.
FIGURE 10-5.
FIGURE 10-6.
FIGURE 10-7
FIGURE 10-8.
FIGURE 10-9.

FIGURE 10-10.
FIGURE 10-11.
FIGURE 10-12.
FIGURE 10-13.
FIGURE 10-14.
FIGURE 10-15.
FIGURE 10-16.
FIGURE 10-17.
FIGURE 10-18.
FIGURE 10-19.
FIGURE 10-20.
FIGURE 10-21.
FIGURE 10-22.
FIGURE 10-23.
FIGURE 10-24.
FIGURE 10-25.
FIGURE 10-26.
FIGURE 10-27.

CYLINDER - STABIL-TRAK .ot e oo e e e e e e s e e e e e e e s e e e e e e e e e ennn e e e e e e e e e esnnneneeeeeas 478
LR T = e I | SO E T R PP PR 480
PUMP = PISTON ...ttt eei ittt ettt e oot et e e e oo e e e e e e e e e s e et e e e e e e e sns e e et e e e e e e asnnneeeeeeesssnnnneeeeeeenan 482
TANK INSTALLATION (7AHP ULS) ..ottt ettt ettt ettt e et e e 484
TANK ASSEMBLY - HYDRAULIC FUEL (74HP ULS).....ccittiiitiiiieiie ittt 486
. TANK INSTALLATION (L30HP ULS) ....tiiiuiiiiitieiiee ittt sttt sttt e e 488
TANK INSTALLATION - HYDRAULIC/FUEL/DEF (L30HP ULS) ...cciiiiiiieiiieiiie ittt 490
TANK - DEF TANK (L30HP ULS) ...ttt ettt ettt ettt et st san et e e st sneenene e 492
. TANK INSTALLATION (L30HP LS) ...eiiuttiitieiitieitee sttt sttt sttt sttt e s et e e 494
TANK ASSEMBLY - HYDRAULIC/FUEL/DEF (130HP LS) ...ccuitiiiiiiiieiiienite ettt 496
VALVE - AIR SHUT OFF ..ottt sttt s e e s e e e s st e e e e s br e e e s nirr e e e 498
VALVE - BRAKE ... e e e 500
VALVE - FRAME SECONDARY CONTROL ...coiiiiiiiiiiiiic it 502

VALVE - MAIN CONTROL
VALVE - OUTRIGGER
VALVE - PIPE GRAPPLE
VALVE AND FITTING SUB-ASSEMBLY - STEERING SELECT

............................................................................................................................................................ 513
ELECTRICAL INSTALLATION (74HP ULS).......... .514
ELECTRICAL INSTALLATION (130HP ULS) .518
ELECTRICAL INSTALLATION (L30HP LS) ..eiitteiuiieiitieiiite sttt sttt ettt sis et ssne e i e nnn e nnneennne e 522
AIR SHUT OFF VALVE ENGINE HARNESS ..ottt 526
AIR SHUT OFF VALVE CAB HARNESS....... .ottt sttt s 528
ALARM INSTALLATION = BACK-UP ... .ottt e e s 530

. ALARM INSTALLATION - BACK-UP (WHITE NOISE) ..ottt ittt 532
BATTERY INSTALLATION ...t e e e s e e e e e s s aa e e e e e s aaes 534
BATTERY BLANKET INSTALLATION ... 536

BOOM EXTEND HARNESS ... e 538
CAB POWER DISTRIBUTION HARNESS ... 540
CLEARSKY CANBUS TELEMATICS INSTALLATION ..ottt ettt e e e 546
CLEARSKY INSTALLATION 3-WIRE (ANSI) .. .titeeiieite ittt e e e s 548
CLEARSKY INSTALLATION 3-WIRE (CE) ..eeiititeiiiiii ettt ettt sttt sttt e e e 550
CLEARSKY INSTALLATION CANBUS (ANSI) ..otiiiiiiieiiiiee ittt sttt e e e e e e 552
CLEARSKY INSTALLATION CANBUS (CE).....titiiiiiiieiiiiee ittt ettt ettt e s e s s 554
CLEARSKYTELEMATICS HARNESS................. ..556
CLEARSKY TELEMATICS HARNESS ..558
CLEARSKYTELEMATICS GATEWAY HARNESS ... .ottt e e 560
CLEARSKY TELEMATICS 3-WIRE INSTALLATION ...ttt ettt e e e s 562
CLEARSKY TELEMATICS 3-WIRE HARNESS ...ttt 564
COLD WEATHER PACKAGE INSTALLATION (74HP ULS) ....ciiiiiiiiiiiiie ittt 566
COLD WEATHER PACKAGE INSTALLATION (130HP LS) ...oviiiiiiiieiiieee et 568
ENGINE HARNESS, 7T4HP ULS ... e e e 570
ENGINE HARNESS - 130HP ULS ... e e e e e 576
ENGINE HARNESS 130HP LS ... e e s e e e e e e 584
HVAC HARNESS oo e e e s e s e e e e e s e s e e e e e e e s e ennna e e e e e e e aans 588
12054 31211744



FIGURE 10-28.
FIGURE 10-29.
FIGURE 10-30.
FIGURE 10-31.
FIGURE 10-32.
FIGURE 10-33.
FIGURE 10-34.
FIGURE 10-35.
FIGURE 10-36.
FIGURE 10-37.
FIGURE 10-38.
FIGURE 10-39.
FIGURE 10-40.
FIGURE 10-41.
FIGURE 10-42.

TABLE OF CONTENTS

LIGHTS - BEACON INSTALLATION (ENCLOSED CAB) ...cciiitiiiiiieie ettt e e 590
LIGHTS - BEACON INSTALLATION (OPEN CAB)....oetiiitiiieiieie et e e 592
LIGHTS - BEACON OPTION HARNESS ... ..ot e e e e e e e s 594
ROADLIGHT PACKAGE INSTALLATION ..ottt ettt e s e 596
LIGHTS - ROADLIGHT ASSEMBLY (LH)...eitteitititieiii ittt ettt nene e 598
LIGHTS - ROADLIGHT ASSEMBLY (RH) ..iutiiitititieiii ettt ettt ettt et snn e i e e 600
LIGHTS - ROADLIGHT BRACKET ASSEMBLY (LH) .....tiiiiiitiiiiiieiit ettt 602
LIGHTS - ROADLIGHT BRACKET ASSEMBLY (RH) ...otiiiiiiiiiiiiteiit ettt 604
LIGHTS - ROADLIGHT WORKLIGHT HARNESS .......ccoiiiiiiiii e 606
LIGHTS - ROADLIGHT OPTION HARNESS .......oiiiiiiiiiiiie ettt 608
LIGHTS - WORKLIGHT PACKAGE INSTALLATION (LED) ....etiiiiiiiiesieeeiit ettt 610
LIGHTS - WORKLIGHT ASSEMBLY - LED (RH) ....veiitiiiiiiiiiit ettt 612
LIGHTS - WORKLIGHT ASSEMBLY = LED (LH) ..coteiititiiiiieiit ettt 614

LIGHTS - WORK LIGHT OPTION HARNESS
LIGHTS - WORKLIGHT BOOM HARNESS.....

FIGURE 10-43. LOGIC HARNESS...........ccociiiiiiiiis
FIGURE 10-44. RELAY PANEL INSTALLATION ...ttt ettt e e e e e st e e e s e e e e e e e e e e e eeens
FIGURE 10-45. REVERSE CAMERA . ...ttt ettt e e oo ettt e e e oo e e e e e e e e e e e et e e e e e e e et e e e e e nnrneeeeeens
FIGURE 10-46. RELAY PANEL COVER ASSEMBLY ....ooiittiiiiiiitiiee ettt e e e e e e s e e e e e e s e e et e e e s e e e e eee s
FIGURE 10-47. REVERSE CAMERA OPTION HARNESS. ... ...ttt e e e s
FIGURE 10-48. REVERSE SENSOR INSTALLATION ...eeiiiiiiiiiieiiee ettt e et e e e e s e e e e e e e e e e e e eee s
FIGURE 10-49. REVERSE SENSOR HARNESS..... ...ttt ettt e e et e e e e s e e e e e e e e e eee s
FIGURE 10-50. TANK HEATER INSTALLATION - HYDRAULIC TANK ..ottt 634
FIGURE 10-51. TBAP HARNESS ...ttt e e et e e e e e e e et e e e e s e e et e e e s e nn e et e e e e e e anrreeeeeens 636
FIGURE 10-52. WIPER HARNESS ... oottt ettt e oottt e e e e et e e e e e e e et e e e e e e et e e e e e e nrneeeeeens 638
SECTION 11 - DECALS ... oot e e e s e e bbb et e e e e s s s bbb e e e e e e s s s e bbb et e e e e e s s s sb b e b e e e e e e s s e nb e e e e e as 641
FIGURE 11-1. DECALS INSTALLATION (74HP) (ANSI) ...oiiiiiieiiiiieeiiit ettt e e 642
FIGURE 11-2. DECALS INSTALLATION (74HP) (ENGLISH/FRENCH) .......ovtiiiiiiiiiiiic e 646
FIGURE 11-3. DECALS INSTALLATION (74HP) (ENGLISH/SPANISH) ......ootiiiiiiiiiiiieieie et 650
FIGURE 11-4. DECALS INSTALLATION (L30HP) (ANSI) ...uuiieeiitiieeiiee ettt ettt e e s e s e e e nneeas 654
FIGURE 11-5. DECALS INSTALLATION (130HP) (ENGLISH/FRENCH) ......coiiiiiiiiiiiiie e 658
FIGURE 11-6. DECALS INSTALLATION (130HP) (ENGLISH/SPANISH) ......ooiiiiiiiiiiiieiie st 662
FIGURE 11-7. DECALS INSTALLATION (L30HP) (ISO) ...eeiuteteiiitiie ettt esiieee ettt ettt e e st e e e e e s nneees 666
FIGURE 11-8. DECAL INSTALLATION (BRAND AND MODELS) ....coiittiiiiiiiteiiiete ettt ettt e e 670

FIGURE 11-9. BOOM DECALS INSTALLATION (PVC 2011)

FIGURE 11-10.

CLEARSKY DECALS INSTALLATION

FIGURE 11-11. LOADCHART BOOKLET (ANSI) ...etiteiiitiieiitie ettt att et e st e s ettt e s st e e st e e e eanbn e e e nnnneeesnneeas
FIGURE 11-12. LOADCHART BOOKLET (ISO)....uuttteiittite ittt ettt ettt at ettt e sttt e e sttt e s aab e e s bt et e enb et e e nnnne e e s bneeas
FIGURE 11-13. REVERSE SENSOR SYSTEM DECAL (ENGLISH) .....uiiiiiiiii ittt 680
FIGURE 11-14. REVERSE SENSOR SYSTEM DECAL (ENGLISH/FRENCH) .....ccoiiiiiiiiiiieiiiee et 682
FIGURE 11-15. REVERSE SENSOR SYSTEM DECAL (ENGLISH/SPANISH) .....ccoiiiiiiiiiiiiiiee e 684
FIGURE 11-16. REVERSE SENSOR SYSTEM DECAL (ISO)......uttiiiiiiiieiiiiie ittt e e 686
SECTION 12 - RECOMMENDED SERVICE PARTS STOCK ...t 689
FIGURE 12-1. RECOMMENDED SERVICE PARTS STOCK ..ottt ettt ettt e e e 690

31211744



TABLE OF CONTENTS

SECTION 13 - SPECIAL OPTIONS/ACCESSORIES/KITS ..ot iitiiiiie ettt s e s e e e enne e e 693
FIGURE 13-1. SPECIAL OPTIONS/ACCESSORIES/KITS.....cottiiiiiiiie ittt 694
PART NUMBER INDEX.....cii ittt e e e e e e e e e e s e bbb e e e e e s s s bbb e e e e e s s e ab b b e e e e e e e s abbaae s 697

14 12054 31211744



SECTION 1 - FRAME AND ATTACHING PARTS

SECTION 1 - FRAME AND ATTACHING PARTS

31211744 12054 15



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-1. FRAME COMPONENTS INSTALLATION

ART_1001241711-B

31211744

12054

16



FIGURE 1-1. FRAME COMPONENTS INSTALLATION

SECTION 1 - FRAME AND ATTACHING PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
1001241711 Ref Frame Components Installation B
1 7124451 4 Conduit, 1X8
2 8050001 2 Bearing, Self-Align
3 8065640 4 Bearing, Self-Align
4 8065641 2 Bearing, Self-Align
5 1001172658 1 Conduit, 1/2X41
7 1001177190 2 Conduit, 1/2X28
8 1001177192 1 Conduit, 1/2X12-1/2
9 N.S.S. 1 Weldment, Frame
10 1001174227 7 Conduit, 1X21-1/2
14 4060804 4in Shield, Flex Trim 3/16
15 4060805 6in Shield, Flex Trim 1/4
16 7124301 2 Conduit, 1/2X15-1/2
17 7124471 2 Conduit, 1X12-1/2
18 1001165057 1 Bracket, Cab Hose
19 0641510 2 Bolt, 5/16-18X1
20 8305006 2 Nut, Hex 5/16-18
21 8307203 2 Washer, Plain 5/16
22 0100011 AR Compound, Locking

31211744

12054

17



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-2. COUNTERWEIGHT INSTALLATION

18 12054 31211744



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-2. COUNTERWEIGHT INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001246923 Ref COUNTERWEIGHT INSTALLATION B
1 0100019 AR Compound, Locking
2 0682648 4 Bolt 1 x 6 Grade 8
3 80241137 4 Washer
4 1001160250 1 Pin, Hitch
5 1001195952 2 Plug
6 1001246922 1 Counterweight

31211744 12054 19



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-3. FRAME COVERS INSTALLATION

31211744

12054

20



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-3. FRAME COVERS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001242031 Ref FRAME COVERS INSTALLATION D
1 0100011 AR Compound, Locking
2 4420037 190 in Tape, Insulation
3 8307204 8 Washer 3/8
4 0641618 4 Bolt 3/8 x 2-1/4
5 8302470 2 Pin, Hair
6 8303615 14 Bolt 1/4 x 1-1/4
7 8303729 9 Bolt 1/4 x 5/8
8 8305004 9 Nut 1/4
9 8305645 4 Nut 3/8
10 8307002 23 Washer 1/4
11 8580420 14 Nut, Well
12 10732150 2 Washer M10
13 1001190341 3 Latch, Adjustable Trigger
14 1001242032 1 Assembly, Rear Door
15 8307202 14 Washer 1/4
16 1001127864 1 Installation, Dust Shield (See Separate Breakdown in this Section)
17 1001192390 1 Cover, Front
18 1001159319 2 Mount, Rear Door
19 3520030 1 Plug, Hole
20 1001242035 1 Cover, Lower Transmission
21 7139407 1 Cover, Upper Transmission
22 7139047 1 Cover, Counterweight
23 1001169006 1 Panel, Left Side Access
24 1001171384 1 Panel, Engine Access Right Side
25 1001171385 1 Panel, Air Cleaner Access

31211744

12054

21



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-4. FRAME COVERS INSTALLATION W/AIR SHUT OFF VALVE

31211744

12054

22



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-4. FRAME COVERS INSTALLATION W/AIR SHUT OFF VALVE

ITEM PART NUMBER QTY DESCRIPTION REV
1001244085 Ref Frame Covers Installation W/Air Shut Off Valve C
1 0100011 AR Compound, Locking
2 4420037 190 in Tape, Insulation
3 8307204 8 Washer, 3/8
4 0641618 4 Bolt, 3/8-16X2-1/4
5 8302470 2 Pin, Hair
6 8303615 14 Bolt, 1/4-20X1-1/4
7 8303729 9 Bolt, 1/4-20X5/8
8 8305004 9 Nut, Hex 1/4-20
9 8305645 4 Nut, Lock 3/8-16
10 8307002 23 Washer, Lock 1/4
11 8580420 14 Nut, Well
12 10732150 2 Washer, Flat M10
13 1001190341 4 Latch, Adjustable Trigger
14 1001242032 1 Assembly, Door Rear
15 8307202 14 Washer, Plain 1/4
16 1001127864 1 Installation, Dust Shield (See Separate Breakdown in this Section)
17 1001192390 1 Cover, Front
18 1001159319 2 Mount, Rear Door
19 3520030 1 Plug, Hole
20 1001242035 1 Cover, Lower Transmission
21 7139407 1 Cover, Upper Transmission
22 7139047 1 Cover, Counterweight
23 1001169006 1 Panel, Left Side Access
24 1001216291 1 Panel, Engine Access Right Side
25 1001171385 1 Panel, Air Cleaner Access

31211744

12054

23



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-5. DUST SHIELD INSTALLATION

ART_1001127864-B

24 12054 31211744



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-5. DUST SHIELD INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001127864 Ref Dust Shield Installation B
1 0100011 AR Compound, Locking
2 0791606 4 Bolt, 3/8-16X3/4
4 1001127867 1 Panel, Dust Baffle Front

31211744 12054 25



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-6. OUTRIGGER INSTALLATION

ART_1001242960-8

26 12054 31211744



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-6. OUTRIGGER INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001242960 Ref Outrigger Installation B

1 8223536 2 Switch, Pressure

2 1001242948 1 Installation, Outriggers Sub-Assembly (See Separate Breakdown
in this Section)

3 1001242959 1 Installation, Outriggers Mounting (See Separate Breakdown in this
Section)

31211744 12054

27



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-7. OUTRIGGER SUB-ASSEMBLY INSTALLATION

28 12054 31211744



SECTION 1 - FRAME AND ATTACHING PARTS
FIGURE 1-7. OUTRIGGER SUB-ASSEMBLY INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001242948 Ref Outrigger Sub-Assembly Installation C

1 2220473 4 Adapter, 90

2 2716709 4 Hose

3 1001239183 2 Cylinder, Outrigger (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)

4 7090871 2 Pin, Cylinder Pivot Outrigger

5 7090891 2 Pin, Leg Pivot Outrigger

6 7124491 2 Conduit, 1X15-1/2

7 7125801 4 Conduit, 3/4X4

8 8065063 1 Bushing

9 8303628 2 Bolt, 1/2-13X3-3/4

10 8303629 2 Bolt, 1/2-13X4-1/2

11 8305644 6 Nut, Lock 1/2-13

12 0641864 2 Bolt

13 8520001 8 Fitting, Straight Lube 1/8

14 8770189 4 Adapter, 45

15 1001141892 2 Stabilizer, Pad Weld

16 1001147515 2 Pin, Outrigger Shoe

17 1001242920 1 Weldment, Stabilizer Frame

18 1001244577 2 Weldment, Stabilizer Leg

19 8522012 AR Lube, Anti-Seize

31211744 12054 29



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-8. OUTRIGGER MOUNTING INSTALLATION

ART_1001242959-C

31211744

12054

30



SECTION 1 - FRAME AND ATTACHING PARTS

FIGURE 1-8. OUTRIGGER MOUNTING INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001242959 Ref Outrigger Mounting Installation C
1 0100019 AR Compound, Locking
2 0642640 1 Bolt, 1-8X5
3 0682418 4 Bolt, 7/8-9X2
4 3423248 1 Pin, Axle/Outrigger
5 4892400 12 Washer
6 1001245213 AR Washer, Shim 0.06
7 1001245215 AR Washer, Shim 0.12
8 8310116 1 Nut, Lock 1-8
9 1001250165 8 Bolt
10 1001232517 1 Brace
11 1001232518 1 Brace
12 1001244592 2 Stop, Block Outrigger
13 8522012 AR Lube, Anti-Seize
14 1001245214 AR Washer, Shim 0.09

31211744 12054 31






SECTION 2 - BOOM

SECTION 2 - BOOM

31211744 12054 33



SECTION 2 -

BOOM

FIGURE 2-1. BOOM INSTALLATION

34

12054

31211744



SECTION 2 - BOOM
FIGURE 2-1. BOOM INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001239473 Ref Boom Installation A
1 3020039 AR Lube
2 3423226 2 Pin, Boom Pivot
3 8303655 2 Bolt, 5/8-11X4-1/2
4 8305643 2 Nut, Lock 5/8-11
5 8307910 AR Washer, Shim
6 8307911 AR Washer, Shim
7 8520013 2 Fitting, Straight Lube 1/8
8 1001239474 1 Boom, Assembly (See Separate Breakdown in this Section)

31211744 12054 35



SECTION 2 - BOOM

FIGURE 2-2. BOOM ASSEMBLY

39

ART_1001239474_E_10F2

31211744

12054

36



SECTION 2 - BOOM

ART_1001239474_E_20F2

31211744 12054 37



SECTION 2 - BOOM

38

FIGURE 2-2. BOOM ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001239474 Ref Boom Assembly E

1 2220500 2 Adapter, 45

2 2220578 2 Adapter, 90

3 2220651 2 Adapter, Bulkhead Straight

4 2230025 2 Adapter, Bulkhead Straight

5 3020039 AR Lube

6 4812700 3 Washer

7 7083992 1 Pin, Rod End

8 7095352 1 Pin, Carriage Pivot

9 7095522 1 Pin, Base End

10 7096552 1 Pin, Base End

11 7096562 1 Pin, Rod End

12 7112452 1 Assembly, Hose and Carrier (See Separate Breakdown in this
Section)

13 7118892 1 Assembly, Lock Pin

14 7139692 1 Assembly, Retract Chain and Clevis (See Separate Breakdown in
this Section)

15 0641409 4 Bolt, 1/4X1-1/8

16 8303666 1 Bolt, 5/8-11X5

17 8303697 1 Bolt, 5/16-18X3/4

18 8303772 1 Bolt, 1/2-13X5

19 8305624 8 Nut, Lock 1/4-20

20 8305643 4 Nut, Lock 5/8-11

21 8305644 1 Nut, Lock 1/2-13

22 8305645 3 Nut, Lock 3/8-16

23 8305646 3 Nut, Lock 3/4-16

24 8305906 2 Nut, Retainer 5/16-18

25 8307104 3 Washer, Plain 3/4

26 8307106 2 Washer, Plain 5/16

27 8307904 AR Washer, Shim

28 8307918 2 Washer, Shim

29 8310019 3 Screw, Shoulder 1/2X1-1/2X3/8-16

30 8310026 4 Bolt, 1/4-20X3/4

31 8310093 AR Washer, Shim

32 8310205 2 Bolt, Shoulder 3/4X2-1/2X5/8-11

33 8310431 1 Washer, Lock 5/16

34 8310497 1 Screw, Thumb 5/16-18X1-1/2

35 8310672 3 Nut

36 8420053 1 Cap, Dust

37 8420055 1 Plug, Dust

38 8526406 AR Sealant, Varnish

39 8642224 6 Ring, Retaining

40 88251074 1 Bolt

41 91403413 1 Adapter, Quick Disconnect

42 91403414 1 Adapter, Quick Disconnect

43 1001156009 1 Extend/Retract Cylinder (See Separate Breakdown in
HYDRAULIC COMPONENTS Section)

44 1001204045 1 Clevis, Bolt

45 1001258911 1 Tilt Cylinder (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)

12054 31211744



SECTION 2 - BOOM

ITEM PART NUMBER QTY DESCRIPTION REV

46 1001239475 1 Assembly, Fourth Boom Section (See Separate Breakdown in this
Section)

47 1001239476 1 Assembly, Third Boom Section (See Separate Breakdown in this
Section)

48 1001239477 1 Assembly, Second Boom Section (See Separate Breakdown in
this Section)

49 1001239478 1 Assembly, First Boom Section (See Separate Breakdown in this
Section)

50 1001241567 2 Chain

51 1001242311 1 Cover Plate

52 1001242608 1 Chain

53 1001242923 2 Chain

54 1001242996 1 Assembly, Coupler (See Separate Breakdown in this Section)

55 1001258779 AR Washer

56 0761010 1 Bolt M10 x 20

57 2221027 1 Fitting

58 4812000 1 Washer M10

59 1001272715 1 Plate

31211744 12054

39



SECTION 2 - BOOM

FIGURE 2-3. FOURTH BOOM SECTION ASSEMBLY

ART_1001239475-B

31211744

12054

40



SECTION 2 - BOOM
FIGURE 2-3. FOURTH BOOM SECTION ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001239475 Ref Fourth Boom Section Assembly B
1 0100011 AR Compound, Locking
2 3020039 AR Lube
3 5746411 150 mm | Moulding
4 7079572 5 Pad, Wear
5 7082311 16 Insert, Wear Pad
6 7082342 AR Shim, Wear Pad
7 7082362 AR Shim, Wear Pad
8 7096882 2 Spacer, Wear Pad
9 7110172 2 Guide, Hose Carrier
10 7111572 2 Pad, Wear
11 7117031 2 Link
12 7125811 1 Conduit, 3/4X8
13 8303620 4 Bolt, 3/8-16X1
14 8303621 6 Bolt, 3/8-16X1-1/2
15 8303681 2 Bolt, 3/8-16X3/4
16 8303738 10 Bolt, 3/8-16X7/8
17 8305645 7 Nut, Lock 3/8-16
18 8307005 16 Washer, Lock 3/8
19 8307204 12 Washer, 3/8
20 8310019 1 Screw, Shoulder 1/2X1-1/2X3/8-16
21 8520001 2 Fitting, Straight Lube 1/8
22 1001242203 1 Boom, Fourth Section
23 1001242303 1 Bracket, Hose Support
24 1001242305 2 Bracket, Hose Side Support
25 1001248777 1 Bracket, Hose Carrier Support
26 0641511 1 Bolt, 5/16-18X1-3/8
27 8769122 1 Clamp Set, Twin 5/8
28 8769123 1 Cover Plate, Twin

31211744 12054 41



SECTION 2 - BOOM

FIGURE 2-4. THIRD BOOM SECTION ASSEMBLY

ART_1001239476-B

31211744

12054

42



FIGURE 2-4. THIRD BOOM SECTION ASSEMBLY

SECTION 2 - BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001239476 Ref Third Boom Section Assembly B
1 0100011 AR Compound, Locking
2 3020039 AR Lube
3 7079572 11 Pad, Wear
4 7082311 34 Insert, Wear Pad
5 7082342 AR Shim, Wear Pad
6 7082362 AR Shim, Wear Pad
8 7096882 5 Spacer, Wear Pad
9 7111572 4 Pad, Wear
10 7112732 1 Support, Hose Clamp
11 7138977 1 Pin, Retract Chain Sheave
12 7138986 1 Sheave, Retract Chain
13 8303620 6 Bolt, 3/8-16X1
14 8303621 4 Bolt, 3/8-16X1-1/2
15 8303622 4 Bolt, 3/8-16X2
16 8303624 1 Bolt, 1/2-13X1
17 8303633 1 Bolt
18 8303679 4 Bolt, 3/8-16X1-3/4
19 8303681 16 Bolt, 3/8-16X3/4
20 8305643 2 Nut, Lock 5/8-11
21 8307004 2 Washer, Lock 5/16
22 8307005 34 Washer, Lock 3/8
23 8307007 1 Washer, Lock 1/2
24 8307203 2 Washer, 5/16
25 8307204 28 Washer, 3/8
26 8310081 2 Bolt, 5/16-18X5
27 8520001 1 Fitting, Straight Lube 1/8
28 8520003 1 Fitting, 90 Lube 1/8
29 8750003 8 Clamp, Half 5/8
31 1001168567 1 Roller, Extend Chain
31 0440296 2 Bearing
32 1001241369 2 Chain, Retract Anchor
33 1001241541 1 Pin, Extended
34 1001242070 1 Boom, Third Section
35 1001242583 1 Bracket, Hose Clamp

31211744

12054

43



SECTION 2 - BOOM

FIGURE 2-5. SECOND BOOM SECTION ASSEMBLY

ART_1001239477-B

31211744

12054

44



SECTION 2 - BOOM
FIGURE 2-5. SECOND BOOM SECTION ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001239477 Ref Second Boom Section Assembly B
1 0100011 AR Compound, Locking
2 3020039 AR Lube
3 7079572 11 Pad, Wear
4 7082311 36 Insert, Wear Pad
5 7082342 AR Shim, Wear Pad
6 7082362 AR Shim, Wear Pad
8 7096882 5 Spacer, Wear Pad
9 7111572 5 Pad, Wear
10 7116733 1 Assembly, Hose Pulley (See Separate Breakdown in this Section)
11 8303620 10 Bolt, 3/8-16X1
12 8303621 10 Bolt, 3/8-16X1-1/2
13 8303624 1 Bolt, 1/2-13X1
14 8303634 1 Bolt, 5/8-11X4
15 8303681 14 Bolt, 3/8-16X3/4
16 8305643 1 Nut, Lock 5/8-11
17 8305644 1 Nut, Lock 1/2-13
18 8307005 36 Washer, Lock 3/8
19 8307007 1 Washer, Lock 1/2
20 8307204 34 Washer, Plain 3/8
21 8310020 1 Screw, Shoulder 5/8X1-1/2X1/2-13
22 8520001 1 Fitting, Straight Lube 1/8
23 8520003 1 Fitting, 90 Lube 1/8
24 1001101867 1 Sheave with Bushings
24 7117502 2 Bushing
25 1001168286 1 Roller, Extend Chain with Bushings
25 1001167025 2 Bushing
26 1001241438 1 Pin, Extended
27 1001241480 1 Pin, Retract Weldment
28 1001242051 1 Boom, Second Section
29 1001242310 2 Bracket, Sheave
30 8303679 2 Bolt, 3/8-16X1-3/4

31211744 12054 45



SECTION 2 - BOOM

FIGURE 2-6. FIRST BOOM SECTION ASSEMBLY

ART_1001239478-8

31211744

12054

46



FIGURE 2-6. FIRST BOOM SECTION ASSEMBLY

SECTION 2 - BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
1001239478 Ref First Boom Section Assembly B
1 0100011 AR Compound, Locking
2 0641520 1 Bolt, 5/16-18X2-1/2
3 3020039 AR Lube
4 3311601 1 Nut, 3/8-16
5 5724622 1 Bumper, Rubber
6 7079572 6 Pad, Wear
7 7082311 21 Insert, Wear Pad
8 7082342 AR Shim, Wear Pad
9 7082362 AR Shim, Wear Pad
10 7096772 1 Spacer, Wear Pad
11 7096882 2 Spacer, Wear Pad
12 7111572 3 Pad, Wear
13 7138468 1 Clip
14 7300672 1 Tube
15 7300673 1 Tube
16 7300674 1 Tube
17 7300675 1 Tube
18 8065640 4 Bearing, Spherical
19 8303041 3 Bolt, 3/8-16X1/2
20 8303620 8 Bolt, 3/8-16X1
21 8303621 6 Bolt, 3/8-16X1-1/2
22 8303681 8 Bolt, 3/8-16X3/4
23 8303738 2 Bolt, 3/8-16X7/8
24 0641511 3 Bolt, 5/16-18X1-3/8
25 8305626 1 Nut, Lock 5/16-18
26 8307005 24 Washer, Lock 3/8
27 8307204 12 Washer, 3/8
28 8310067 1 Nut, Lock 3/4-10
29 8310113 2 Nut, Cage 3/8-16
30 8750011 3 Bolt, Stacking 5/16
31 8750017 3 Plate, Twin Clamp Locking
32 8760465 4 Adapter, Bulkhead Nut
33 8760468 2 Adapter, Bulkhead Nut
34 8769122 6 Clamp Set, Twin 5/8
35 8769123 3 Cover Plate, Twin
36 8769128 2 Cover Plate, Twin
37 8769139 1 Clamp Set, Twin 3/4
38 1001241368 2 Bracket, Sheave
39 1001242036 1 Boom, First Section
40 1001242308 1 Pipe, Telescopic Extend
41 1001242309 1 Pipe, Telescopic Retract
42 1001242316 1 Bolt
43 1001250718 1 Shim, Wear Pad
31211744 12054 47



SECTION 2 - BOOM

48

FIGURE 2-7. EXTEND CHAIN ASSEMBLY

12054

31211744



SECTION 2 - BOOM
FIGURE 2-7. EXTEND CHAIN ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001241567 Ref Extend Chain Assembly A
1 1001163841 2 Pin, Chain Clevis
2 1001164039 4 Ring, External
3 1001165590 1 Clevis Chain
4 1001239967 1 Clevis Chain
5 1001241549 1 Chain

31211744 12054 49



SECTION 2 - BOOM

FIGURE 2-8. RETRACT CHAIN ASSEMBLY

50 12054 31211744



SECTION 2 - BOOM
FIGURE 2-8. RETRACT CHAIN ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001242608 Ref Retract Chain Assembly B
1 1001163841 2 Pin, Chain Clevis
2 1001164039 4 Ring, External
3 1001165590 1 Chain Clevis
4 1001239967 1 Chain Clevis
5 1001242609 1 Chain

31211744 12054 51



SECTION 2 - BOOM
FIGURE 2-9. EXTEND CHAIN ASSEMBLY

ART_1001242923-A

52 12054 31211744



SECTION 2 - BOOM
FIGURE 2-9. EXTEND CHAIN ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001242923 Ref Extend Chain Assembly A
1 7139032 1 Clevis, Female Anchor
2 7139416 1 Clevis, Female Anchor
3 8124138 2 Pin, Chain Clevis
4 8642237 4 Ring, Retaining
5 1001242924 1 Chain

31211744 12054 53



SECTION 2 - BOOM
FIGURE 2-10. RETRACT CHAIN AND CLEVIS ASSEMBLY

ART_7139692_B

54 12054 31211744



SECTION 2 - BOOM
FIGURE 2-10. RETRACT CHAIN AND CLEVIS ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
7139692 Ref Chain and Clevis Assembly B
1 7139032 1 Clevis, Female Anchor
2 7139416 1 Clevis, Female Anchor
3 8124138 2 Pin, Chain Clevis
4 8127024 1 Chain, Leaf
5 8522012 AR Lube, Anti-Seize
6 8642237 4 Ring, Retaining

31211744 12054 55



SECTION 2 - BOOM
FIGURE 2-11. HOSE AND CARRIER ASSEMBLY

ART_7112452-G

56 12054 31211744



SECTION 2 - BOOM
FIGURE 2-11. HOSE AND CARRIER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
7112452 Ref Hose and Carrier Assembly G
1 2713642 4 Hose
2 8584021 1 Carrier, Hose
3 8584001 2 Wrap, Tie 3/16

31211744 12054 57



SECTION 2 - BOOM

FIGURE 2-12. HOSE PULLY ASSEMBLY

ART_7116733_C

58 12054 31211744



FIGURE 2-12. HOSE PULLY ASSEMBLY

SECTION 2 - BOOM

ITEM PART NUMBER QTY DESCRIPTION REV
7116733 Ref Hose Pulley Assembly C
1 7116812 4 Wheel, Roller
2 7116642 5 Divider
3 7116652 1 Bracket, RH
4 7116662 1 Bracket, LH
5 7116691 10 Spacer
6 8310235 1 Screw, Shoulder 1/2X5
7 8305645 2 Nut, Lock 3/8-16
8 8310209 1 Bolt, 1/2-13X6
9 8305644 1 Nut, Lock 1/2-13
10 8307206 2 Washer, Plain 1/2
11 8310245 1 Screw, Shoulder 1/2X4
12 8307204 1 Washer, Plain 3/8

31211744

12054

59



SECTION 2 - BOOM
FIGURE 2-13. MECHANICAL BOOM ANGLE INDICATOR

ART_1001242682_C

60 12054 31211744



SECTION 2 - BOOM

FIGURE 2-13. MECHANICAL BOOM ANGLE INDICATOR

ITEM PART NUMBER QTY DESCRIPTION REV
1001242682 Ref Mechanical Boom Angle Indicator C
2 4711600 1 Washer, 3/8
3 8305645 1 Nut, Lock 3/8-16
4 1001096404 1 Sleeve, Angle Indicator Spacer
5 1001098769 1 Plate, Boom Angle Indicator
6 4105262 1 Decal, Boom Angle Indicator

31211744 12054 61



SECTION 2 - BOOM

FIGURE 2-14. COUPLER ASSEMBLY

62 12054 31211744



SECTION 2 - BOOM
FIGURE 2-14. COUPLER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001242996 Ref COUPLER ASSEMBLY C
1 7085571 1 Spacer
2 8303640 1 Bolt
3 8305619 1 Nut 3/4
4 8307104 2 Washer 3/4
5 1001243025 1 Spring, Torsion
6 1001243026 1 Plate, Pin Latch
7 1001243219 1 Coupler, Link

31211744 12054 63






SECTION 3 - ATTACHMENTS

SECTION 3 - ATTACHMENTS

31211744 12054 65



SECTION 3 - ATTACHMENTS
FIGURE 3-1. BASKET, PERSONNEL (1.2MX2.4M) (DOMESTIC)

ART_1001238653-A

66 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-1. BASKET, PERSONNEL (1.2MX2.4M) (DOMESTIC)

ITEM PART NUMBER QTY DESCRIPTION REV
1001238653 Ref FORK MOUNTED PLATFORM B
1 1702773 2 Decal, JLG
2 1704885 1 Decal, Website
3 1706892 1 Decal, Platform Warning
4 31200160 1 Manual, Personnel Work Platform Operation and Safety
5 1001092481 1 Decal, Warning Attachment
6 1001092482 1 Decal, Platform Capacity
7 1001238565 1 Platform, Fork Mounted (See Separate Breakdown in this Section)
8 See Note NSS SN Plate (Note: Stamped Part - Not Available for Purchase)

31211744 12054 67



SECTION 3 - ATTACHMENTS

FIGURE 3-2. BASKET, PERSONNEL (1.2MX2.4M) (1SO)

ART_1001238654-A

31211744

12054

68



SECTION 3 - ATTACHMENTS
FIGURE 3-2. BASKET, PERSONNEL (1.2MX2.4M) (ISO)

ITEM PART NUMBER QTY DESCRIPTION REV
1001238654 Ref BASKET, PERSONNEL B
1 1702773 2 Decal, JLG
2 1704885 1 Decal, Website
3 31200387 1 Manual, Operation and Safety, Spanish
4 31200388 1 Manual, Operation and Safety, Portuguese
5 1001096021 1 Decal, Warning Attachment
6 1001096023 1 Decal, Platform Capacity
7 1001096025 1 Decal, Platform Warning
8 1001238565 1 Platform, Fork Mounted (ANSI) (See Separate Breakdown in this
Section)
9 See Note NSS SN Plate (Note: Stamped Part - Not Available for Purchase)

31211744 12054 69



SECTION 3 - ATTACHMENTS
FIGURE 3-3. BASKET, PERSONNEL (1.2MX2.4M) (FRENCH LANGUAGE)

ART_1001238655-A

70 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-3. BASKET, PERSONNEL (1.2MX2.4M) (FRENCH LANGUAGE)

ITEM PART NUMBER QTY DESCRIPTION REV
1001238655 Ref BASKET, PERSONNEL B
1 1702773 2 Decal, JLG
2 1704885 1 Decal, Website
3 31200386 1 Manual, Operation and Safety (French)
4 1001096019 1 Decal, Warning Attachment (French)
5 1001096020 1 Decal, Platform Capacity (French)
6 1001096024 1 Decal, Platform Warning (French)
7 1001238565 1 Platform, Fork Mounted (ANSI) (See Separate Breakdown in this
Section)
8 See Note NSS SN Plate (Note: Stamped Part - Not Available for Purchase)

31211744 12054 71



SECTION 3 - ATTACHMENTS

FIGURE 3-4. BASKET ASSEMBLY

31211744

12054

72



SECTION 3 - ATTACHMENTS
FIGURE 3-4. BASKET ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001238565 Ref FORK MOUNTED PLATFORM ASSEMBLY F
1 0641405 4 Bolt 1/4 x 5/8
2 0860520 1 Box, Manual Storage
3 1060379 2 Cable, Lanyard
4 1701509 1 Decal, Manual
5 1704277 3 Decal, Lanyard Attach
6 2080040 16 Fastener
7 2600281 2 Hinge
8 2940074 1 Latch
9 3311405 4 Nut 1/4
10 3421453 2 Pin
11 3520072 7 Plug
12 3760170 4 Ring
13 3820020 4 Rivet
14 4711400 8 Washer 1/4
15 1001144629J 1 Gate
16 1001238560 2 Pin, Hitch
17 1001095810 1 Gate
18 See Note NSS Platform, Fork Mounted
19 3520198 4 Plug

31211744 12054 73



SECTION 3 - ATTACHMENTS
FIGURE 3-5. BOOM (8FT)

599
104 Q TN % _;
T 304
(3" 2 303 315 30
g 7306 31 &
400
307 22X 3y

308 || 10% @]
) ﬂ(r, 312
310 | [3m
I -}
? 200
603
/ T
601 603
301 /
302 &y\
100 ‘ ng
201 2
202 0
203
300

ART_1001108668_10F2

74 12054 31211744



31211744

102

101—4| |

[ &
ot

=il m

p L7 [Tl
L

511

12054

SECTION 3 - ATTACHMENTS

105 105

— I E—

ART_1001108668_20F2

75



SECTION 3 - ATTACHMENTS

76

FIGURE 3-5. BOOM (8FT)

ITEM PART NUMBER QTY DESCRIPTION REV
1001108668 Ref MAST ASSEMBALY - 8FT G
1 See Note NSS Nameplate, Serial Number (Note: Not Available for Purchase)
2 1001111190 2 Decal - Warning
3 1001227670 1 RFID Tag
100 70023925 1 Decal Kit (includes items 1, Warning, No Step & Hose Routing
Decals)
101 See Note NSS Decal, Warning (Use Item 100)
102 See Note NSS Decal, Warning (Use Item 100)
103 See Note NSS Decal, No Step (Use Item 100)
104 See Note NSS Decal, No Step (Use Item 100)
105 See Note NSS Decal, Hands Off (Use Item 100)
200 70023008 1 Cylinder Assembly - Lift (includes items 201-203 & 220. No Other
Service Parts Available)
201 70023005 1 Seal Kit - 70023008 Cylinder (includes Seals & Seal Retaining
Hardware)
202 70023006 1 Check Valve Kit (includes Mounting O-Rings & Hardware)
203 70023007 1 Shim Kit (Includes items 303)
220 70023004 1 Head/Retainer
300 70023015 1 Mast Kit (includes items 100 & 301-315)
301 70023014 24 Shim
302 70022987 8 Bearing, Ball
303 See Note NLA Shim (Note: Use item 203)
304 70023016 1 Ring, Retaining
305 70022969 2 Sheave
306 70022960 2 Anchor, Chain
307 70022957 8 Nut 5/8
308 70022993 4 Pin, Cotter
309 70022995 2 Anchor, Chain
310 70022984 1 Shaft, Sheave
311 70022970 2 Bar
312 70023003 2 Screw
313 70022994 4 Pin
314 70022992 8 Pin, Cotter
315 70022985 1 Shaft, Sheave
400 70023009 2 Chain, Hoist
401 70022932 1 Valve Assembly - Lowering Control
403 70022931 1 Cartridge, Valve
404 70023010 1 Cartridge, Vavle
501 70022934 3 Fitting, 90
502 70022936 1 Fitting, Flow Limiter
503 70022937 1 Fitting, 45
504 70022932 1 Valve Assembly - Lowering Control (Note: Duplicate of Item 401 -
Only Qty 1 Used)
505 70022949 2 Washer, M10
506 70022950 2 Bolt M10
507 70022942 1 Hose
508 70022952 1 Hose
509 91403414 1 Fitting, Quick Disconnect Coupling (Male)
510 91043126 1 Cap, Dust
511 70023015 1 Mast Kit (Note: Duplicate of Item 300 - Only Qty 1 Used)
12054 31211744



SECTION 3 - ATTACHMENTS

ITEM PART NUMBER QTY DESCRIPTION REV
512 70022939 1 Fitting, Straight

513 91403413 1 Fitting, Quick Disconnect Coupling (Female)

514 91043125 1 Cap, Dust

515 70022935 1 Fitting, 90

516 70022946 1 Hose

601 70022949 4 Washer M10

602 70022980 2 Keeper, Pin

603 70022998 4 Bolt M10 x 20

604 70022990 1 Pin, Fork

31211744 12054 77



SECTION 3 - ATTACHMENTS
FIGURE 3-6. BOOM - ADJUSTABLE

78 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-6. BOOM - ADJUSTABLE

ITEM PART NUMBER QTY DESCRIPTION REV
1001176515 Ref ADJUSTABLE TRUSS BOOM C
1 90554016 1 Decal, Made in USA
3 See Note NSS S/N Plate (Note: Stamped Part - Not Available for Purchase)
4 See Note NSS Truss Boom (Note: Purchase Complete Assembly)
5 70021440 1 Nut
6 70024062 2 Decal, 4000 Ibs cap
7 70026944 2 Decal, 3000 Ibs cap
8 70026946 1 Pin
9 70026699 2 Decal, 2000 Ibs cap
10 70026747 1 Seal
11 90554033 1 Bolt 3/4 x 1/4
12 90554034 1 Washer 1/4
13 70026948 1 Plate, Stop
14 70026949 1 Boom, Telescopic

31211744 12054 79



SECTION 3 - ATTACHMENTS
FIGURE 3-7. BOOM - ADJUSTABLE (FORK MOUNTED)

80 12054

ART_1001230241-H

31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-7. BOOM - ADJUSTABLE (FORK MOUNTED)

ITEM PART NUMBER QTY DESCRIPTION REV
1001230241 Ref Adjustable Truss Boom Installation (Fork Mounted) J
1 3440620 1 Pin
2 4110422 2 Decal, Danger Swinging Loads
3 91403448 1 Hook, Swivel
4 1001128890 1 Spring
5 1001146160 1 Shackle
6 See Note NSS Boom, Truss - Adjustable (Note: Purchase Complete Assembly)
7 1001230239 1 Pin
8 See Note NSS SN Plate (Note:Stamped Part - Not Available for Purchase)
9 1001231692 2 Pin
10 1001232500 1 Decal, Load Capacities

31211744 12054 81



SECTION 3 - ATTACHMENTS

FIGURE 3-8. BOOM - 3FT WITH WINCH

31211744

12054

82



SECTION 3 - ATTACHMENTS
FIGURE 3-8. BOOM - 3FT WITH WINCH

ITEM PART NUMBER QTY DESCRIPTION REV
1001100967 Ref TRUSS BOOM ASSEMBLY (3 FOOT WITH WINCH) (INCLUDES H
ITEMS 3, 4,5 & 101 THRU 121)
3 4110422 2 Decal, Danger, Swinging Loads
4 See Note NSS S/N Plate (Note: Stamped Part - Not Available for Purchase)
5 1001227670 1 Tag, RFID
101 See Note NSS Truss Boom Frame (Note: Purchase Complete Assembly)
102 90554016 1 Decal
103 70021349 4 Bolt
103 90554042 4 Washer
104 70021921 1 Winch, Truss Boom
105 70024059 4 Bolt
105 90554054 4 Nut
105 90554020 4 Washer
106 70021415 2 Fitting
107 70021977 2 Hose 32in (Boom Front Disconnect)
107 70031445 2 Hose 48in (Boom Side Disconnect)
108 70022527 2 Fitting, 90
109 91403414 1 Fitting, Straight
110 8420053 1 Cap
111 91403413 1 Fitting, Straight
112 8420055 1 Plug
113 70021387 1 Clamp
114 70021978 1 Ball Swivel Safety Hook
115 70021979 1 Assembly, Socket
116 70022528 2 Clamp
117 70021935 1 Pulley
118 70022028 1 Cable
119 70022529 1 Pin
120 70027009 2 Washer
121 70026698 2 Ring, Snap

31211744 12054 83



SECTION 3 - ATTACHMENTS

FIGURE 3-9. BOOM - 12FT WITH WINCH

A WARNING

ART_1001099351

31211744

12054

84



SECTION 3 - ATTACHMENTS
FIGURE 3-9. BOOM - 12FT WITH WINCH

ITEM PART NUMBER QTY DESCRIPTION REV
1001099351 Ref TRUSS BOOM (0.9 TON - 3.7M WITH WINCH) L
1 See Note NSS Frame, Truss Boom (Note: Purchase Complete Assembly)
2 90554016 1 Decal, Made in USA
See Note NSS S/N Plate (Note: Stamped Part - Not Available for Purchase)
4 70021349 4 Bolt 3/8 x 1
5 70021921 1 Motor, Truss Boom Winch
6 70024059 2 Bolt 1/2 x 1-3/4
7 70021415 2 Connector
8 70021977 2 Hose 32in (Boom Front Disconnect)
8 70031445 2 Hose 48in (Boom Side Disconnect)
9 70022527 2 Fitting, 90
10 7029692 1 Fitting, Straight
11 90554062 1 Cap, Dust
12 70021342 1 Fitting, Straight
13 90554076 1 Cap, Dust
15 70021978 1 Ball Swivel with Safety Hook
16 70021979 1 Assembly, Socket (includes items 17 thru 18)
17 See Note NSS Pin (Note: Use Item 16)
18 See Note NSS Pin, Cotter (Note: Use Item 16)
19 70022528 2 Clamp
20 70021935 1 Pulley
21 70022028 1 Cable
22 4110422 2 Decal, Warning Swinging Loads
23 70022529 1 Pin
24 70024060 2 Washer
25 70026698 2 Ring, Snap
26 90554042 4 Washer 3/8
27 90554020 2 Washer 1/2
28 90554054 2 Nut 1/2

31211744 12054 85



SECTION 3 - ATTACHMENTS
FIGURE 3-10. BOOM - 12FT WITHOUT WINCH

86 12054

31211744



SECTION 3 - ATTACHMENTS

FIGURE 3-10. BOOM - 12FT WITHOUT WINCH

ITEM PART NUMBER QTY DESCRIPTION REV
1001099902 Ref TRUSS BOOM (0.9 TON - 3.7M) H
1 4110422 2 Decal, Danger Swinging Loads
2 See Note NSS SN Plate (Note:Stamped Part - Not Available for Purchase)
3 See Note NSS Boom, Truss (Note: Purchase Complete Assembly)
4 1001227670 1 Tag, RFID
5 4811400 2 Washer M4
6 0760405 2 Bolt M4 x 10

31211744 12054 87



SECTION 3 - ATTACHMENTS
FIGURE 3-11. BOOM - 15FT WITHOUT WINCH

88 12054

31211744



SECTION 3 - ATTACHMENTS

FIGURE 3-11. BOOM - 15FT WITHOUT WINCH

ITEM PART NUMBER QTY DESCRIPTION REV
1001099901 Ref TRUSS BOOM (15 FOQT) H
1 4110422 2 Decal, Danger Swinging Loads
2 See Note NSS SN Plate (Note:Stamped Part - Not Available for Purchase)
3 See Note NSS Boom, Truss (Note: Purchase Complete Assembly)
4 1001227670 1 Tag, RFID
5 4811400 2 Washer M4
6 0760405 2 Bolt M4 x 10

31211744 12054 89



SECTION 3 - ATTACHMENTS
FIGURE 3-12. BUCKET (GRAPPLE MULTI-PURPOSE)

ART_0930020

90 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-12. BUCKET (GRAPPLE MULTI-PURPOSE)

ITEM PART NUMBER QTY DESCRIPTION REV
0930020 Ref Multi-Purpose Grapple Bucket (2450 MM) L
1 See Note NSS S/N Plate (Note: Stamped Part - Not Available for Purchase)
2 1001227670 1 Tag, RFID
101 N.S.S. 1 Bucket
101 70021387 4 Clamp, Hose
102 70021391 1 Hook, RH Grapple
103 70021392 1 Hook, LH Grapple
104 70021358 4 Bushing
105 70021359 2 Spacer
106 70021360 4 Bushing
107 7029714 4 Fitting, Grease
108 70021361 2 Pin
109 70021362 2 Pin
110 70021393 2 Cylinder, Grapple Bucket (See Separate Breakdown in
HYDRAULIC COMPONENTS Section)
111 70021364 2 Pin
112 70021365 2 Pin
113 70021366 4 Bolt, 3/8X2-3/4
113 70021367 4 Nut 3/8
114 70021399 4 Bolt, 3/8X2-1/4
114 70021367 4 Nut, Lock 3/8
115 90554065 4 Fitting, 90
116 70021980 2 Hose
117 70020562 2 Fitting, Tee
118 70021981 2 Hose
119 70021982 2 Hose 34in (Boom Front Disconnect)
119 70031446 2 Hose 45in (Boom Side Disconnect)
120 70022527 2 Fitting, 90
121 7029692 1 Coupler
122 90554062 1 Cover
123 70021342 1 Coupler
124 90554076 1 Cover
125 90554016 1 Decal, Made in USA
127 90554017 2 Decal, Danger Pinch Point
128 90554018 1 Decal, Warning High Pressure

31211744 12054 91



SECTION 3 - ATTACHMENTS
FIGURE 3-13. BUCKET (60 INCH) FORK MOUNTED)

ART_1001195970-D

92 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-13. BUCKET (60 INCH) FORK MOUNTED)

ITEM PART NUMBER QTY DESCRIPTION REV
1 1001195970 Ref Bucket 1.0 m3 (Fork Mounted) E
2 See Note NSS S/N Plate (Note: Stamped Part - Not Available for Purchase)

31211744 12054 93



SECTION 3 - ATTACHMENTS
FIGURE 3-14. BUCKET (72 INCH)

94 12054 31211744



SECTION 3 - ATTACHMENTS

FIGURE 3-14. BUCKET (72 INCH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001100822 Ref BUCKET 1.0 YD? (ANSI - JLG) |
1 1001100265 1 Bucket Weldment
2 See Note NSS SN Plate (Note:Stamped Part - Not Available for Purchase)
3 4811400 2 Washer M4
4 0760405 2 Bolt M4 x 10
5 1001227670 1 Tag, RFID

31211744 12054 95



SECTION 3 - ATTACHMENTS
FIGURE 3-15. BUCKET (96 INCH)

96 12054 31211744



SECTION 3 - ATTACHMENTS

FIGURE 3-15. BUCKET (96 INCH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001100823 Ref BUCKET (1.15 M3) |
1 1001100266 1 Bucket
2 See Note NSS SN Plate (Note:Stamped Part - Not Available for Purchase)
3 4811400 2 Washer M4
4 0760405 2 Bolt M4 x 10
5 1001227670 1 Tag, RFID

31211744 12054 97



SECTION 3 - ATTACHMENTS
FIGURE 3-16. BUCKET (102 INCH)

98 12054 31211744



SECTION 3 - ATTACHMENTS

FIGURE 3-16. BUCKET (102 INCH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001100824 Ref Bucket (102 Inch) H
1 1001100267 NLA Bucket (Note: Purchase PN 1001100824)
2 See Note NSS S/N Plate (Note: Stamped Part - Not Available for Purchase)
3 1001227670 1 Tag, RFID
4 0760405 2 Bolt M4 x 10
5 4811400 2 Washer M4

31211744 12054 99



SECTION 3 - ATTACHMENTS

FIGURE 3-17. SIDE SHIFT CARRIAGE ASSEMBLY (48 INCH 12K)

31211744

12054

100



SECTION 3 - ATTACHMENTS
FIGURE 3-17. SIDE SHIFT CARRIAGE ASSEMBLY (48 INCH 12K)

ITEM PART NUMBER QTY DESCRIPTION REV
1001242644 Ref SIDE SHIFT CARRIAGE ASSEMBLY (48 INCH) C
1 70020028 2 Bushing
2 70021382 4 Bolt 1/2 x 1-1/2
3 70020002 2 Bolt1/2 x 4
4 90554067 2 Washer 5/16
5 90554020 4 Washer 1/2
6 70021379 2 Washer
7 70027642 2 Washer
8 70030141 2 Elbow
9 90554065 2 Elbow 90
10 90554016 1 Decal - Made in USA
11 70021389 2 Fitting 90
12 70021378 2 Capscrew
13 70021351 1 Pin
14 91403413 1 Adapter
15 91403414 1 Adapter
16 8420053 1 Cap, Dust
17 8420055 1 Plug, Dust
18 70030142 2 Plate
19 70030143 2 Hose 30in (Boom Front Disconnect)
19 70031444 2 Hose 55in (Boom Side Disconnect)
20 90554017 2 Decal - Danger Pinch Point
21 7029711 1 Decal - High Pressure
22 See Note NSS SN Plate (Note: Stamped Part - Not Available for Purchase)
23 70021376 1 Cylinder Assembly (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)
24 70021377 1 Pin
25 70030144 1 Pin
26 70030145 1 Pin
27 See Note NSS Frame - Rear (Note: Purchase Complete Assembly)
28 See Note NSS Frame - Front (Note: Purchase Complete Assembly)
29 1001227670 1 Tag, RFID

31211744 12054 101



SECTION 3 - ATTACHMENTS
FIGURE 3-18. CARRIAGE ASSEMBLY (50 INCH 12K)

102 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-18. CARRIAGE ASSEMBLY (50 INCH 12K)

ITEM PART NUMBER QTY DESCRIPTION REV
1170021 Ref Carriage Assembly (50 INCH) H
1 0642032 2 Bolt, 5/8-11X4
2 1170012 1 Weldment, Carriage
3 3300240 2 Nut, Lock 5/8-11
4 3423275 1 Pin, Fork
5 90200003 2 Collar, Fork Pin
6 See Note NSS S/N Plate (Note: Stamped Part - Not Available for Purchase)

31211744 12054 103



SECTION 3 - ATTACHMENTS
FIGURE 3-19. CARRIAGE (50 INCH 12K) (DUAL FORK)

ART_1001189211

104 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-19. CARRIAGE (50 INCH 12K) (DUAL FORK)

ITEM PART NUMBER QTY DESCRIPTION REV
1001189211 Ref DUAL FORK POSITIONING CARRIAGE ASSEMBLY (50 INCH) F

3 See Note NSS S/N Plate (Note: Stamped Part - Not Available for Purchase)
4 1001227670 1 Tag. RFID

101 70028519 2 Bolt

102 70028520 2 Orifice

103 70028521 1 Valve

104 90554019 4 Bolt

105 70020002 2 Bolt

106 70027283 1 Pin Fork

107 See Note NSS Carriage (Note: Purchase Complete Assembly)

108 70028522 2 Weldment, Fork Adapter

109 70020028 2 Bushing

110 70021440 2 Nut

111 70028523 6 Nut

112 70028524 2 Nut

113 91403414 1 Adapter, Male Quick Disconnect

114 91403413 1 Adapter, Female Quick Disconnect

115 2717283 2 Cylinder, Dual Fork (See Separate Breakdown in HYDRAUIC

COMPONENTS Section)

116 70028525 6 Elbow, 90

117 70028486 4 Fitting

118 70028526 2 Elbow, 90

119 70028527 2 Hose

120 70028528 2 Hose 36in (Boom Front Disconnect)

120 70031443 2 Hose 44in (Boom Side Disconnect)

121 70028529 2 Hose

122 70028530 1 Decal, Hose Routing

123 See Note NSS S/N Plate (Note: Stamped Part - Not Available for Purchase)

124 90554016 1 Decal

125 70028531 2 O-Ring

126 8420055 1 Plug, Dust

127 8420053 1 Cap, Dust

31211744 12054 105



SECTION 3 - ATTACHMENTS
FIGURE 3-20. SIDE TILT CARRIAGE ASSEMBLY (50 INCH)

2 ART_1001233383_E

106 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-20. SIDE TILT CARRIAGE ASSEMBLY (50 INCH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001233383 NLA |SIDE TILT CARRIAGE ASSEMBLY (50 INCH) (No longer available, E
use item 1 to 37 for service or 1001277290 for replacement)
1 0100011 AR Compound, Locking
2 0641612 4 Bolt 3/8 x 1-1/2
3 0642032 2 Bolt 5/8 x 4
4 0681810 3 Bolt 1/2 x 1-1/4
5 0741610 6 Screw 3/8 x 1.25
6 See Note NSS Carriage (Note: Purchase Complete Assembly)
7 2110606 2 Fitting, Straight ORFS
8 2130808 2 Adapter, 90
9 2172106 2 Fitting, 90 ORFS
10 3300240 2 Nut 5/8
11 3423275 1 Pin
12 3423307 2 Pin
13 3841203 2 Keeper
14 4891800 1 Flatwasher
15 8420053 1 Cap
16 8420055 1 Plug
17 88671001 1 Fitting, Grease
18 90200003 2 Collar
19 91403413 1 Fitting, Straight
20 91403414 1 Fitting, Straight
21 1001090063 2 Pad
22 1001090064 AR Shim
23 1001090140 1 Bearing
24 1001099113 1 Pin
25 1001099115 2 Sleeve
26 1001239734 2 Hose
27 1001120914 1 Shim
28 1001120915 1 Plate
29 See Note NSS Carriage, Base Plate (Note: Purchase Complete Assembly)
30 1001163414 1 Cylinder, Side Tilt (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)
31 See Note NSS SN Plate (Note: Stamped Part - Not Available for Purchase)
35 1001227670 1 Tag, RFID
36 4811400 2 Washer M4
37 0760405 2 Bolt M4 x 10

31211744 12054 107



SECTION 3 - ATTACHMENTS




SECTION 3 - ATTACHMENTS

FIGURE 3-21. CARRIAGE ASSEMBLY (60 INCH 12K)

ITEM PART NUMBER QTY DESCRIPTION REV
1170024 Ref Carriage Assembly (1524 MM) H
1 0642032 2 Bolt5/8 x 4
2 See Note NSS Carriage (Note: Purchase Complete Assembly)
3 3300240 2 Nut 5/8
4 3423242 1 Pin
5 90200003 2 Sleeve
6 See Note NSS S/N Plate (Note: Stamped Part - Not Available for Purchase)

31211744 12054 109



SECTION 3 - ATTACHMENTS

FIGURE 3-22. SIDE TILT CARRIAGE ASSEMBLY (60 INCH)

m

N
e )}

=

\
sy

6

6D
= T
ﬁ
5oL\

B f“\\ﬂl\\\/[

T/

ART_1001233384_F

31211744

12054

110



SECTION 3 - ATTACHMENTS
FIGURE 3-22. SIDE TILT CARRIAGE ASSEMBLY (60 INCH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001233384 Ref SIDE TILT CARRIAGE ASSEMBLY (60 INCH) F
1 0100011 AR Compound, Locking
2 0641612 4 Bolt 3/8 x 1-1/2
3 0642032 2 Bolt 5/8 x 4
4 0681810 3 Bolt 1/2 x 1-1/4
5 0741610 6 Screw 3/8 x 1-1/4
6 2110606 2 Fitting, Straight
7 2130808 2 Adapter, 90
8 2172106 2 Fitting, 90
9 3300240 2 Nut 5/8
10 3423242 1 Pin
11 3423307 2 Pin
12 3841203 2 Keeper
13 4891800 1 Washer
14 8420053 1 Cap
15 8420055 1 Plug
16 88671001 1 Fitting, Grease
17 90200003 2 Collar
18 91403413 1 Fitting, Straight
19 91403414 1 Fitting, Straight
20 1001090063 2 Pad
21 1001090064 AR Shim
22 1001090140 1 Bearing
23 1001099113 1 Pin
24 1001099115 2 Sleeve
25 See Note NSS Carriage, Side Tilt (Note: Purchase Complete Assembly)
26 1001239734 2 Hose
27 1001120914 1 Shim
28 1001120915 1 Plate
29 1001133072 1 Carriage, Base Pivot
30 1001163414 1 Cylinder, Side Tilt (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)
31 See Note NSS SN Plate (Note: Stamped Part - Not Available for Purchase)
32 1001227670 1 Tag, RFID
33 4811400 2 Washer M4
34 0760405 2 Bolt M4 x 10

31211744 12054 111






SECTION 3 - ATTACHMENTS

FIGURE 3-23. CARRIAGE ASSEMBLY (72 INCH 12K)

ITEM PART NUMBER QTY DESCRIPTION REV
1001211516 Ref CARRIAGE ASSEMBLY (72 INCH) D
1 0642032 2 Bolt5/8 x 4
2 3300240 2 Nut 5/8
3 3423276 1 Pin
4 90200003 2 Sleeve
5 See Note NSS Carriage (Note: Purchase Complete Assembly)
6 See Note NSS S/N Plate (Note: Stamped Part - Not Available for Purchase)

31211744 12054 113



SECTION 3 - ATTACHMENTS

FIGURE 3-24. SIDE TILT CARRIAGE ASSEMBLY (72 INCH)

Q7
L
S,

3

\V.‘.W;ld

!

¢

AV

/

e

< NS5
&».Yw\\\ W

\.n

- <

31211744

12054

114



SECTION 3 - ATTACHMENTS
FIGURE 3-24. SIDE TILT CARRIAGE ASSEMBLY (72 INCH)

ITEM PART NUMBER QTY DESCRIPTION REV
1001233385 NLA  |SIDE TILT CARRIAGE ASSEMBLY (72 INCH) (No longer available, E
use item 1 to 34 for service or 1001276666 for replacement)
1 0100011 AR Compound, Locking
2 0641612 4 Bolt 3/8 x 1-1/2
3 0642032 2 Bolt 5/8 x 4
4 0681810 3 Bolt 1/2 x 1-1/4
5 0741610 6 Screw 3/8 x 1-1/4
5 See Note NSS Carriage, Side Tilt (Note: Purchase Complete Assembly)
7 2110606 2 Adapter, Straight
8 2130808 2 Adapter, 90
9 2172106 2 Adapter, 90
10 3300240 2 Nut 5/8
11 3423276 1 Pin, Fork
12 3423307 2 Pin, Side Tilt Cylinder
13 3841203 2 Keeper, Rod
14 4891800 1 Washer 1/2
15 8420053 1 Cap, Dust
16 8420055 1 Plug, Dust
17 88671001 1 Fitting, Grease
18 90200003 2 Collar, Fork Pin
19 91403413 1 Adapter
20 91403414 1 Adapter
21 1001090063 2 Pad, Wear
22 1001090064 AR Shim, Wear Pad
23 1001090140 1 Bearing, Side Tilt Spherical
24 1001099113 1 Pin, Side Tilt Frame Pivot
25 1001099115 2 Sleeve, Tilt Bearing Spacer
26 1001239734 2 Hose
27 1001120914 1 Shim, Bearing Retainer
28 1001120915 1 Plate, Bearing Retainer
29 1001133072 1 Carriage, Base Pivot
30 1001163414 1 Cylinder, Side Tilt (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)
31 See Note NSS SN Plate (Note: Stamped Part - Not Available for Purchase)
32 1001227670 1 Tag, RFID
33 4811400 2 Washer M4
34 0760405 2 Bolt M4 x 10
31211744 12054 115



SECTION 3 - ATTACHMENTS
FIGURE 3-25. CARRIAGE ASSEMBLY (72 INCH 10K) (90 DEGREE SWING)

ART_1001095418 V

116 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-25. CARRIAGE ASSEMBLY (72 INCH 10K) (90 DEGREE SWING)

ITEM PART NUMBER QTY DESCRIPTION REV
1001095418 Ref CARRIAGE ASSEMBLY - SWING (72 INCH) \Y
1 2220415 4 Fitting, Straight ORFS
2 2220473 2 Fitting, 90 ORFS
4 1001211139 2 Adapter, 90
5 1001103182 1 Swing Carriage Cylinder (See Separate Breakdown in
HYDRAULIC COMPONENTS Section)
6 2717287 2 Hose 58IN (Boom Front Disconnect)
6 1001301599 1 Hose 66IN (Boom Side Disconnect)
6 1001301600 1 Hose 46IN (Boom Side Disconnect)
7 3423276 1 Pin
11 6604662 2 Hose
12 7062922 1 Washer
13 See Note NSS Pivot (Note: Purchase Complete Assembly)
14 7110702 2 Pin
15 7110712 1 Pin
16 7110722 2 Pin
17 8065062 2 Bushing
18 8303634 5 Bolt 5/8 x 4
19 8303715 3 Bolt 5/16 x 1-1/2
20 8305643 5 Nut 5/8
21 8307904 AR Washer
22 8307918 AR Washer
23 8310160 AR Washer
24 8310161 AR Washer
25 8420053 1 Cap
26 8420055 1 Plug
27 8580315 2 Plug
28 8584001 5 Tie Wrap
29 8642207 4 Ring, Retaining
30 8769132 2 Clamp
31 8770016 2 Fitting, Straight ORFS
32 90200003 2 Collar
33 91403413 1 Fitting, Straight ORFS
34 91403414 1 Fitting, Straight
35 See Note NSS Carriage (Note: Purchase Complete Assembly)
36 See Note NSS SN Plate (Note: Stamped Part - Not Available for Purchase)
37 1001110704 1 Decal, Warning Crushing Hazard
38 1001111190 2 Decal, Warning
39 4811400 2 Washer M4
40 0760405 2 Bolt M4 x 10
41 1001227670 1 Tag - RFID

31211744 12054 117



SECTION 3 - ATTACHMENTS
FIGURE 3-26. FORK - BLOCKING (50X50X1220MM)

ART_2340037

118 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-26. FORK - BLOCKING (50X50X1220MM)

ITEM PART NUMBER | QTY DESCRIPTION REV
1 2340037 1 Cubing Fork (2.00X2X48) A
Note Ref |FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE'S

CAPACITY DECREASES CAPACITY OF THE ATTACHMENT OR
MACHINE TO THAT OF THE FORKS. FORKS RATED MORE
THAN THE ATTACHMENT OR MACHINE'S CAPACITY DO NOT
INCREASE ATTACHMENT OR MACHINE'S CAPACITY.

Note Ref PLEASE CONSULT JLG PARTS DEPARTMENT TO DETERMINE
THE CORRECT FORKS APPLICABLE TO YOUR SPECIFIC
CARRIAGE ASSEMBLY AND APPLICATION.

31211744 12054 119



SECTION 3 - ATTACHMENTS
FIGURE 3-27. FORK - LUMBER (50X180X1540MM)

ART_1001097110-A

120 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-27. FORK - LUMBER (50X180X1540MM)

ITEM PART NUMBER QTY DESCRIPTION REV
1 1001097110 2 Lumber Fork (2.00X7X60) A
Note Ref FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE'S

CAPACITY DECREASES CAPACITY OF THE ATTACHMENT OR
MACHINE TO THAT OF THE FORKS. FORKS RATED MORE
THAN THE ATTACHMENT OR MACHINE'S CAPACITY DO NOT
INCREASE ATTACHMENT OR MACHINE'S CAPACITY.

Note Ref PLEASE CONSULT JLG PARTS DEPARTMENT TO DETERMINE
THE CORRECT FORKS APPLICABLE TO YOUR SPECIFIC
CARRIAGE ASSEMBLY AND APPLICATION.

31211744 12054 121



SECTION 3 - ATTACHMENTS
FIGURE 3-28. FORK - LUMBER (60X150X1524MM)

ART_2340039

122 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-28. FORK - LUMBER (60X150X1524MM)

ITEM PART NUMBER QTY DESCRIPTION REV
1 2340039 2 Lumber Fork (60X150X1524)
Note Ref FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE'S

CAPACITY DECREASES CAPACITY OF THE ATTACHMENT OR
MACHINE TO THAT OF THE FORKS. FORKS RATED MORE
THAN THE ATTACHMENT OR MACHINE'S CAPACITY DO NOT
INCREASE ATTACHMENT OR MACHINE'S CAPACITY.

Note Ref PLEASE CONSULT JLG PARTS DEPARTMENT TO DETERMINE
THE CORRECT FORKS APPLICABLE TO YOUR SPECIFIC
CARRIAGE ASSEMBLY AND APPLICATION.

31211744 12054 123



SECTION 3 - ATTACHMENTS
FIGURE 3-29. FORK - LUMBER (2.00X6X72)

O

ART_1001259206

124 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-29. FORK - LUMBER (2.00X6X72)

ITEM PART NUMBER QTY DESCRIPTION REV
1 1001259206 2 Dual Taper Fork (2.00X6X72) A
Note Ref FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE'S

CAPACITY DECREASES CAPACITY OF THE ATTACHMENT OR
MACHINE TO THAT OF THE FORKS. FORKS RATED MORE
THAN THE ATTACHMENT OR MACHINE'S CAPACITY DO NOT
INCREASE ATTACHMENT OR MACHINE'S CAPACITY.

Note Ref PLEASE CONSULT JLG PARTS DEPARTMENT TO DETERMINE
THE CORRECT FORKS APPLICABLE TO YOUR SPECIFIC
CARRIAGE ASSEMBLY AND APPLICATION.

31211744 12054 125



SECTION 3 - ATTACHMENTS
FIGURE 3-30. FORK - PALLET (2.36X5X48)

ART_2340038

126 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-30. FORK - PALLET (2.36X5X48)

ITEM PART NUMBER | QTY DESCRIPTION REV
1 2340038 2 Pallet Fork (2.36X5X48) B
Note Ref |FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE'S

CAPACITY DECREASES CAPACITY OF THE ATTACHMENT OR
MACHINE TO THAT OF THE FORKS. FORKS RATED MORE
THAN THE ATTACHMENT OR MACHINE'S CAPACITY DO NOT
INCREASE ATTACHMENT OR MACHINE'S CAPACITY.

Note Ref PLEASE CONSULT JLG PARTS DEPARTMENT TO DETERMINE
THE CORRECT FORKS APPLICABLE TO YOUR SPECIFIC
CARRIAGE ASSEMBLY AND APPLICATION.

31211744 12054 127



SECTION 3 - ATTACHMENTS
FIGURE 3-31. FORK - PALLET (2.36X5X72)

ART_1001232355

128 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-31. FORK - PALLET (2.36X5X72)

ITEM PART NUMBER QTY DESCRIPTION REV
1001232355 1pr Pallet Fork (2.36X5X72) A
Note Ref FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE'S

CAPACITY DECREASES CAPACITY OF THE ATTACHMENT OR
MACHINE TO THAT OF THE FORKS. FORKS RATED MORE
THAN THE ATTACHMENT OR MACHINE'S CAPACITY DO NOT
INCREASE ATTACHMENT OR MACHINE'S CAPACITY.

Note Ref PLEASE CONSULT JLG PARTS DEPARTMENT TO DETERMINE
THE CORRECT FORKS APPLICABLE TO YOUR SPECIFIC
CARRIAGE ASSEMBLY AND APPLICATION.

31211744 12054 129



SECTION 3 - ATTACHMENTS
FIGURE 3-32. FORK - PALLET (60X125X1524MM)

ART_1001227382

130 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-32. FORK - PALLET (60X125X1524MM)

ITEM PART NUMBER | QTY DESCRIPTION REV
1 1001227382 1 Pallet Fork (2.36X5X60) A
N1 Note Ref |FORKS RATED LESS THAN THE ATTACHMENT OR MACHINE'S

CAPACITY DECREASES CAPACITY OF THE ATTACHMENT OR
MACHINE TO THAT OF THE FORKS. FORKS RATED MORE
THAN THE ATTACHMENT OR MACHINE'S CAPACITY DO NOT
INCREASE ATTACHMENT OR MACHINE'S CAPACITY.

N2 Note Ref PLEASE CONSULT JLG PARTS DEPARTMENT TO DETERMINE
THE CORRECT FORKS APPLICABLE TO YOUR SPECIFIC
CARRIAGE ASSEMBLY AND APPLICATION.

31211744 12054 131






SECTION 3 - ATTACHMENTS
FIGURE 3-33. FORK CLAMPS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001094134 Ref Fork Clamps Installation A
1 1001094136 4 Clamp, Fork
2 10700681 4 Bolt, 0.625-18X1.5

31211744 12054 133



SECTION 3 - ATTACHMENTS
FIGURE 3-34. FORK EXTENSIONS (62X163X2286MM)

ART_1001137512-D

134 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-34. FORK EXTENSIONS (62X163X2286MM)

ITEM PART NUMBER QTY DESCRIPTION REV
1001137512 2 pr Fork Extensions (62X163X2286) D
1 70024306 1 Pin
2 70024307 1 Clip

31211744 12054 135



SECTION 3 - ATTACHMENTS
FIGURE 3-35. FORK PIN LOCK INSTALLATION

ART_1001093465_B

31211744

12054

136



SECTION 3 - ATTACHMENTS

FIGURE 3-35. FORK PIN LOCK INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
1001093465 Ref Fork Pin Lock Installation B
1 0240156 1 Lock, LH Fork Pin
2 1001093273 1 Lock, RH Fork Pin
3 1001093377 2 Pin, Hitch
4 1001094830 4 Clamp
5 1001094330 2 Lanyard

31211744 12054 137



SECTION 3 - ATTACHMENTS
FIGURE 3-36. HOOK - CRANE

ART_1001207606-C

138 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-36. HOOK - CRANE

ITEM PART NUMBER QTY DESCRIPTION REV
1001207606 Ref COUPLER MOUNTED HOOK C
1 90554016 1 Decal
2 70020555 1 Bushing
3 70026745 1 Hook Swivel
4 70026746 1 Shackle Chain

31211744 12054 139



SECTION 3 - ATTACHMENTS
FIGURE 3-37. HOOK - FRAME MOUNTED (4T)

ART_1001097205-

140 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-37. HOOK - FRAME MOUNTED (4T)

ITEM PART NUMBER QTY DESCRIPTION REV
1001097205 Ref Fork Mounted Hook (4 Ton) J
1 7029520 2 Pin, Cotter
2 1001093171 2 Pin
3 70020555 1 Bushing
4 90554080 1 Hook
5 7029521 1 Shackle
6 See Note NSS Frame, Hook (Note: Purchase Complete Assembly)
7 See Note NSS S/N Plate (Note: Stamped Part - Not Available for Purchase)

31211744 12054 141



FIGURE 3-38. PIPE GRAPPLE

ART_1001142247_1

31211744

12054

SECTION 3 - ATTACHMENTS

P ==X

/ /
AT — B
AR

T

142



SECTION 3 - ATTACHMENTS

121 122

ART_1001142247_2

143

12054

31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-38. PIPE GRAPPLE

144

ITEM PART NUMBER QTY DESCRIPTION REV
1001142247 Ref PIPE HANDLER ASSEMBLY G
1 See Note NSS JLG Plate (Note: Stamped Part - Not Available for Purchase)
2 1001227670 1 Tag, RFID

100 70026585 1 Disconnect & Hose Kit (Boom Front Disconnect) (Includes Items
101, 102, 104, 125, 132-135, 140-143)

100 70031442 1 Disconnect Kit (Boom Side Disconnect) (Includes Items 102, 104,
& 140-143)

101 70024123 4 Fitting, 90

102 70026347 2 Hose 20in (Boom Front Disconnect)

102 70031448 2 Hose 44in (Boom Side Disconnect)

104 70024550 2 Fitting, 90

105 See Note NSS S/N Plate (Note: Stamped Part - Not Available for Purchase)

106 See Note NSS Carriage (Note: Purcahse Complete Assembly)

107 70026586 2 Fork

108 70026587 2 Cylinder, Pipe Handler (See Separate Breakdown in HYDRAULIC
COMPONENTS Section)

109 70026588 2 Arm

110 70026589 1 Valve Assembly (See Separate Breakdown in HYDRAULIC
CIRCUITS Section)

111 70026470 4 Pin

112 70026471 4 Pin Drive - Lock

113 70026472 4 Retainer

114 70026473 8 Capscrew, M10 x 12

115 70026590 4 Thrust Washer

116 70026591 4 Pin Weldment

117 70026592 1 Contact Pad - RH

118 70026593 1 Contact Pad - LH

119 70026594 2 Roller

120 70026595 2 Clevis Pin

121 70026596 4 Lockwasher, M8

122 70026597 4 Capscrew, M8 x 16

123 70026598 2 Retainer

124 70026599 2 Ring Detent Pin

125 70023000 4 Fitting

126 70026600 2 Capscrew, M8 x 60

127 70026481 4 Hose Clamp

128 70026482 2 Washer

129 70022996 2 Capscrew, M10X16

130 70026476 24 Shim

131 70026601 8 Shim

132 70026602 2 Hose

133 70026603 2 Hose

134 70026604 2 Hose

135 70026605 2 Hose

136 70024538 4 Warning Decal

137 70026606 2 Lynch Pin, 3/16

138 70026501 4 Bushing

139 70026607 4 Bushing

140 70026608 1 Plug

141 70026609 1 Cap

12054 31211744



SECTION 3 - ATTACHMENTS

ITEM PART NUMBER QTY DESCRIPTION REV
142 91403414 1 Coupler - Male
143 91403413 1 Coupler - Female

31211744 12054 145



SECTION 3 - ATTACHMENTS
FIGURE 3-39. SWEEPER ASSEMBLY

146 12054 31211744



SECTION 3 - ATTACHMENTS

FIGURE 3-39. SWEEPER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
1001202904 Ref Sweeper Assembly D
1 See Note NSS S/N Plate (Note: Stamped Part - Not Available for Purchase)
2 1001227670 1 Tag, RFID
Ref Sweeper Assembly- Hopper (See Separate Breakdown in this
Section)
Ref Sweeper Assembly - Body (See Separate Breakdown in this
Section)
Ref Sweeper Assembly - Motor (See Separate Breakdown in this
Section)
Ref Sweeper Assembly - Idler (See Separate Breakdown in this
Section)
Ref Sweeper Assembly - Core (See Separate Breakdown in this
Section)
Ref Sweeper Assembly - Hydraulic Single Motor (See Separate
Breakdown in this Section)

31211744 12054 147



SECTION 3 - ATTACHMENTS
FIGURE 3-40. SWEEPER - HOPPER

ART_1001202904_1-B

148 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-40. SWEEPER - HOPPER

ITEM PART NUMBER QTY DESCRIPTION REV
1001202904 Ref SWEEPER ASSEMBLY - HOPPER
1 70029725 2 Lanyard
2 70029734 8 Washer
3 70029735 8 Screw
4 70029738 4 Washer
5 70029739 8 Washer
6 70029740 8 Screw
7 70029742 2 Screw
8 70029743 8 Washer
9 70029747 2 Nut
10 70029750 2 Pin
11 70029756 8 Nut
12 70029762 2 Assembly, Caster
13 See Note NSS Hopper (Note: Purchase Complete Assembly)
14 70029777 2 Pin
15 70029780 2 Plate
16 70029781 1 Plate
17 70029785 1 Flap
18 70029792 12 Plug
19 70029794 2 Pin, Lynch

31211744 12054 149



SECTION 3 - ATTACHMENTS
FIGURE 3-41. SWEEPER - BODY

28 Dot
SORYAN

ART_1001202904_2-B

150 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-41. SWEEPER - BODY

ITEM PART NUMBER QTY DESCRIPTION REV
1001202904 Ref SWEEPER ASSEMBLY - BODY
1 70029720 2 Nut
2 70029721 4 Fitting, Grease
3 70029722 1 Toplink
4 70029723 2 Screw
5 70020004 2 Screw
6 70029724 2 Ring, Snap
7 70029725 2 Lanyard
8 70029726 4 Screw
9 70029728 2 Washer
10 70029732 6 Washer
11 70029734 38 Washer
12 70029735 32 Screw
13 70029736 4 Screw
14 70029738 2 Washer
15 70029739 14 Washer
16 70029741 8 Screw
17 70029742 2 Screw
18 70029743 8 Washer
19 70029745 6 Nut
20 70029747 2 Nut
21 70029729 2 Pin
22 70029751 6 Screw
23 70029752 2 Screw
24 70029755 4 Shackle
25 70029756 45 Nut
26 70029757 25 Nut
27 70029760 4 Washer
28 70029762 2 Assembly, Caster
29 70029764 4 Bearing
30 70029765 8 Pin
31 70029766 2 Link
32 70029767 2 Washer
33 70029768 6 Stud
34 See Note NSS Body, Sweeper (Note: Purchase Complete Assembly)
35 70029773 2 Plate
36 70029774 2 Plate
37 70029775 2 Plate
38 70029776 2 Plate
39 70029777 2 Pin
40 70029778 2 Plate
41 70029779 2 Flap
42 70029780 6 Plate
43 70029781 3 Plate
44 70029784 1 Flap
45 70029786 1 Flap
46 70029788 2 Chain
47 70029790 2 Toplink
48 70029793 6 Washer
49 70029794 16 Pin, Lynch

31211744 12054 151



SECTION 3 - ATTACHMENTS
FIGURE 3-42. SWEEPER - MOTOR

13 h

ART_1001202904_3-B

152 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-42. SWEEPER - MOTOR

ITEM PART NUMBER QTY DESCRIPTION REV
1001202904 Ref SWEEPER ASSEMBLY - MOTOR

101 70029717 1 Motor

102 70029739 6 Washer

103 70029741 6 Screw

104 70029743 4 Washer

105 70029746 4 Nut

106 70029749 4 Screw

107 70029769 1 Plate

108 70029771 1 Hub

109 70029772 1 Plate

110 70029789 1 Plate

111 70029719 1 Nut, Motor Shaft Lock

112 70029718 1 Kit, Seal

113 70029761 1 Key

31211744 12054 153



SECTION 3 - ATTACHMENTS
FIGURE 3-43. SWEEPER - IDLER

210

206

ART_1001202904_4-8

154 12054 31211744



SECTION 3 - ATTACHMENTS

FIGURE 3-43. SWEEPER - IDLER

ITEM PART NUMBER QTY DESCRIPTION REV
1001202904 Ref SWEEPER ASSEMBLY - IDLER

201 70029739 6 Washer

202 70029741 6 Screw

203 70029744 1 Ring, Snap

204 70029746 4 Nut

205 70029748 1 Ring, Snap

206 70029749 4 Screw

207 70029763 2 Bearing

208 70029770 1 Hub

209 70029787 1 Plate

210 70029789 1 Plate

31211744 12054 155



SECTION 3 - ATTACHMENTS
FIGURE 3-44. SWEEPER - CORE

ART_1001202904_5-8B

156 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-44. SWEEPER - CORE

ITEM PART NUMBER QTY DESCRIPTION REV
1001202904 1 SWEEPER ASSEMBLY - CORE

301 70029727 3 Nut

302 70029730 3 Washer

303 70029731 3 Screw

304 70029782 1 Core

305 70029783 1 Plate

31211744 12054 157



SECTION 3 - ATTACHMENTS
FIGURE 3-45. SWEEPER - HYDRAULIC LINES

405

ART_1001202904_6-8

158 12054 31211744



SECTION 3 - ATTACHMENTS
FIGURE 3-45. SWEEPER - HYDRAULIC LINES

ITEM PART NUMBER QTY DESCRIPTION REV
1001202904 Ref SWEEPER ASSEMBLY - HYDRAULICS

401 70029704 2 Fitting

402 70029705 1 Fitting

403 70029706 4 Fitting, 90

404 70029707 1 Fitting, 90

405 70029708 2 Cap

406 70029709 1 Fitting, Tee

407 70029710 2 Hose

408 70029711 1 Manifold

409 70029712 2 Fitting, Tee

410 70029713 2 Hose

411 70029714 2 Hose

412 70029715 2 Fitting

413 70029716 2 Cylinder

413 70029791 1 Kit, Seal

414 70029732 2 Washer

415 70029733 2 Nut

416 70029734 6 Washer

417 70029737 3 Screw

418 70029753 8 Hose

419 70029754 3 Cover

420 70029758 1 Screw

421 70029759 2 Screw

422 70029795 1 Cover

423 70029796 1 Cradle, Hose

31211744 12054 159



SECTION 3 - ATTACHMENTS

FIGURE 3-46. TRASH HOPPER (FORK MOUNTED

31211744

12054

160



SECTION 3 - ATTACHMENTS

FIGURE 3-46. TRASH HOPPER (FORK MOUNTED

ITEM PART NUMBER QTY DESCRIPTION REV
1001238566 Ref FORK MOUNTED TRASH HOPPER C
1 0700614 4 Bolt M6 x 30
2 3290601 4 Nut M6 x 1
3 3391410 6 Pin
4 4811700 8 Washer M6
5 5242400 4 Washer M24
6 1706302 2 Decal, Pinch Point
7 0641510 2 Bolt 5/16 x 1-1/4
8 3311502 2 Nut 5/16
9 1001192711 1 Door Assembly
10 1001192720 1 Hook Assembly
11 See Note NSS Hopper, Trash (Note: Purchase Complete Assembly)
12 1001192875 1 Tray Assembly
13 1001192876 2 Arm, Swing
14 1001192877 1 Rod, Swing
15 1001238570 1 Bar
16 1001193540 2 Pin
17 1001193729 2 Plate
18 1001198355 2 Spacer
19 1001238560 2 Pin
20 See Note NSS SN Plate (Note:Stamped Part - Not Available for Purchase)
21 1001203503 1 Decal, Trash Hopper Operation
31211744 12054 161






SECTION 4 - ENGINE AND ATTACHING PARTS

SECTION 4 - ENGINE AND ATTACHING PARTS

31211744 12054 163



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-1. ENGINE PACKAGE INSTALLATION (74HP ULS)

ART_1001243880-A

164 12054 31211744



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-1. ENGINE PACKAGE INSTALLATION (74HP ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001243880 Ref Engine Package Installation (74HP) A
1 1001165672 Ref Installation, Fuel Plumbing (ULS) (See Separate Breakdown in this
Section)
2 1001165673 Ref Installation, Plumbing Cooling (ULS) (See Separate Breakdown in
this Section)
3 1001166229 Ref Installation, Pump Coupler (See Separate Breakdown in this
Section)
4 1001196124 Ref Installation, Engine (74HP) (See Separate Breakdown in this
Section)
5 1001196736 Ref Installation, Fan (74HP) (See Separate Breakdown in this Section)
6 1001243882 Ref Installation, Air Cleaner (ULS) (See Separate Breakdown in this
Section)
7 1001243887 Ref Installation, Cooling (74HP) (See Separate Breakdown in this
Section)
8 1001243888 Ref Installation, Exhaust (74HP) (See Separate Breakdown in this
Section)

31211744 12054 165



6
7

Y d

31211744

ART_1001243783-A

SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-2. ENGINE PACKAGE INSTALLATION (130HP ULS)

12054

166



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-2. ENGINE PACKAGE INSTALLATION (130HP ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001243783 Ref Engine Package Installation (ULS) A
1 1001160845 Ref Installation, Engine (ULS) (See Separate Breakdown in this
Section)
2 1001165668 Ref Installation, Fan (130HP) (See Separate Breakdown in this
Section)
3 1001165672 Ref Installation, Fuel Plumbing (ULS) (See Separate Breakdown in this
Section)
4 1001165673 Ref Installation, Plumbing Cooling (ULS) (See Separate Breakdown in
this Section)
5 1001166229 Ref Installation, Pump Coupler (See Separate Breakdown in this
Section)
6 1001243881 Ref Installation, After-treatment (ULS) (See Separate Breakdown in
this Section)
7 1001243882 Ref Installation, Air Cleaner (ULS) (See Separate Breakdown in this
Section)
8 1001243884 Ref Installation, Cooling (130HP) (See Separate Breakdown in this
Section)
9 1001243885 Ref Installation, DEF System (ULS) (See Separate Breakdown in this
Section)

31211744 12054 167



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-3. ENGINE PACKAGE INSTALLATION (130HP LS)

ART_1001243879-A

31211744

12054

168



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-3. ENGINE PACKAGE INSTALLATION (130HP LS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001243879 Ref Engine Package Installation (LS) A
1 1001165668 Ref Installation, Fan (130HP) (See Separate Breakdown in this
Section)
2 1001166229 Ref Installation, Pump Coupler (See Separate Breakdown in this
Section)
3 1001185652 Ref Installation, Plumbing Cooling (LS) (See Separate Breakdown in
this Section)
4 1001186490 Ref Installation, Fuel Plumbing (LS) (See Separate Breakdown in this
Section)
5 1001243883 Ref Installation, Air Cleaner (LS) (See Separate Breakdown in this
Section)
6 1001243884 Ref Installation, Cooling (130HP) (See Separate Breakdown in this
Section)
7 1001243886 Ref Installation, Engine (LS) (See Separate Breakdown in this Section)
8 1001243889 Ref Installation, Exhaust (130HP) (See Separate Breakdown in this
Section)

31211744 12054 169



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-4. ENGINE INSTALLATION (74HP ULS)

SEE DETAILA

DETAILA

ART_1001196124-G

31211744

12054

170



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-4. ENGINE INSTALLATION (74HP ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001196124 Ref Engine Installation, 74HP (if equipped for ULS) G
1 0100011 AR Compound, Locking
2 0641511 4 Bolt, 5/16-18X1-3/8
3 0711214 8 Bolt, M12X30
4 0711219 2 Bolt, M12X55
5 0711227 2 Bolt, M12X100
6 0711627 2 Bolt, M16X100
7 0711628 1 Bolt, M16X110
8 0760605 1 Bolt, M6X10
9 0771618 2 Bolt, M16X50
11 3331615 5 Nut, Lock M16X12
12 4711500 4 Washer, 5/16
13 4761500 4 Washer, Lock 5/16
14 4811700 1 Washer, M6
15 4812100 12 Washer, M12
16 4812300 8 Washer, M16
17 7300435 3 Washer, Rebound
18 8406112 1 Clip, Tube 5/8
19 1001160116 1 Bracket, Engine Mount Casting
20 1001161920 1 Adapter
21 1001165517 1 Bracket, Engine Mount
22 1001165518 1 Bracket, Engine Mount
23 1001180473 1 Bracket, Rear Engine Mount
24 1001186373 4 Mount, Isolator ECM
25 1001196665 1 Engine (See Separate Breakdown in this Section)
26 1001165660 3 Mount, Isolator Engine
27 4240099 1 Strap, Tie
28 7125871 1 Conduit 0.5X8
31211744 12054 171



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-5. ENGINE INSTALLATION (130HP ULS)

ART_1001160845-L

31211744

12054

172



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-5. ENGINE INSTALLATION (130HP ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001160845 Ref Engine Installation, 110HP (if equipped for ULS) L
1 0100011 AR Compound, Locking
3 0711214 10 Bolt, M12X30
4 0711219 2 Bolt, M12X55
5 0711227 2 Bolt, M12X100
6 0711627 2 Bolt, 16-2X100
7 0711628 1 Bolt, 16-2X110
8 0760605 1 Bolt, M6X10
9 3331615 5 Nut, Lock M16X2
10 4711500 4 Washer, Plain 5/16
11 4761500 4 Washer, Lock 5/16
12 4811700 1 Washer, M6
13 4812100 14 Washer, M12
14 4812300 8 Washer, M16
15 7300435 3 Washer, Rebound
16 1001154511 1 Engine (ULS) (See Separate Breakdown in this Section)
17 1001160116 1 Bracket, Engine Mount Casting
18 1001161920 1 Adapter
19 1001165517 1 Bracket, Engine Mount
20 1001165518 1 Bracket, Engine Mount
21 1001165660 3 Mount, Isolator Engine
22 1001197233 1 Bracket, Hose Support
23 1001168822 1 Fitting, Hose Barb
26 8406112 1 Clip, Tube 5/8
27 0771618 2 Bolt, M16X50
28 1001180473 1 Bracket, Rear Engine Mount
31 1001186373 4 Mount, Isolator ECM
32 0641511 4 Bolt, 5/16-18X1-3/8
33 4240099 1 Strap, Tie
34 7125871 1 Conduit, 1/2X8

31211744 12054 173



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-6. ENGINE INSTALLATION (130HP LS)

ART_1001243886-A

174 12054 31211744



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-6. ENGINE INSTALLATION (130HP LS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001243886 Ref Engine Installation (LS) A
1 0100011 AR Compound, Locking
2 0641608 1 Bolt, M8X1
3 0711214 11 Bolt, M12X30
4 0711219 2 Bolt, M12X55
5 0711227 2 Bolt, M12X100
6 0711627 2 Bolt, M16X100
7 0711628 1 Bolt, M16X110
8 0760610 3 Bolt, M6X20
9 0760614 4 Bolt, M6X30
10 0760810 4 Bolt, M8X20
11 0761014 1 Bolt, M10X30
12 0771618 2 Bolt, M16X50
13 3290805 1 Nut, Lock M8
14 3331615 5 Nut
15 4240099 3 Strap, Cable
16 4811700 4 Washer, M6
17 4811702 3 Washer, M6
18 4811902 5 Washer, M8
19 4812000 2 Washer, M10
20 4812100 15 Washer, M12
21 4812300 7 Washer, M16
22 7125871 1 Conduit
23 7300435 3 Washer, Rebound
24 8406303 4 Clip, Tube 1-3/16
25 8881800 1 Strap, Cable
26 88261015 1 Bolt, 1/4X5/8
27 1001138645 1 Mount, Cable Tie
28 1001154790 1 Engine (See Separate Breakdown in this Section)
29 1001160116 1 Bracket, Engine Mount Casting
30 1001161920 1 Adapter
31 1001165517 1 Bracket, Engine Mount
32 1001165518 1 Bracket, Engine Mount
33 1001165660 3 Mount, Isolator Engine
34 1001173535 1 Clamp
35 1001180473 1 Bracket, Rear Engine Mount
36 1001186718 1 Insulate, Heat Shield Tube
37 1001192134 1 Hose
38 1001197233 1 Bracket
39 1001211688 1 Bracket, ECM Mount
40 1001211690 1 Bracket, ECM Cover
41 1001211697 4 Mount, Isolator ECM
31211744 12054 175



5

W7

\v\@m.
('
A 3

Y

31211744

ART_1001196665

SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-7. ENGINE COMPONENTS (74HP ULS)

12054

176



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-7. ENGINE COMPONENTS (74HP ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1 1001196665 Ref Engine, 74HP (if equipped for ULS) (@)
70026220 1 Assembly, Secondary Fuel Filter (includes filter head, seal and
element)
70026453 1 Element, Fuel Filter
70026221 1 Head, Fuel Filter
70026222 1 Assembly, Flywheel Housing
70027281 1 Pan, Oil
70026224 1 Seal, Oil Pan
70026225 1 Plug, Oil Pan
70026226 1 Seal, Oil Pan Plug
1001128594 1 Starter
70026228 1 Filler Cap, Valve Cover
70026229 1 Fan Belt, V-Ribbed
70026230 1 Support, Fan
70026231 1 Pulley, Fan
70026232 1 Alternator
70028450 1 Assembly, Primary Fuel Filter
70026234 1 Element, Fuel Filter
70026235 1 Assembly, Dipstick Oil Level
70026241 1 Assembly, Fuel Filter Plug
70026237 1 Filter, Oil
70023933 1 O-Ring, Oil Pressure Switch
70041620 2 Ring, Retaining
70041616 1 Bolt
70041617 1 Bearing, Ball
70041619 1 Retainer, Fan Hub
1322039 1 Spacer, Fan Pilot
1321094 19 Screw
70024016 1 Cap, Side Oil Fill
70022634 1 Flywheel w/Ring Gear
70023736 1 Ring Gear, Flywheel
1322040 1 Plug, Flywheel
70031148 1 Sensor, Speed

31211744 12054 177



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-8. ENGINE COMPONENTS (130HP ULS)

ART_1001154511

178 12054 31211744



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-8. ENGINE COMPONENTS (130HP ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1 1001154511 Ref Engine, QSF 3.8L (if equipped for ULS) w

70026220 1 Assembly, Secondary Fuel Filter (includes shell, seal and
cartridge)

70026453 1 Cartridge, Fuel Filter

70031350 1 Rail, Fuel

70031351 1 Sensor, Fuel Pressure

70031352 1 Valve, Fuel Pressure Relief Valve

70026223 1 Pan, Oil

70026224 1 Seal, Oil Pan

70026225 1 Plug, Oil Pan

70026226 1 Seal, Oil Pan Plug

1001128594 1 Starter

70026228 1 Filler Cap, Valve Cover

70026229 1 Fan Belt, V-Ribbed

70026230 1 Support, Fan

70026231 1 Pulley, Fan

70026232 1 Alternator

70028450 1 Assembly, Primary Fuel Filter, (includes filter head, seal and
element)

70026235 1 Assembly, Dipstick Oil Level

70026236 1 Assembly, Block Heater

70026241 1 Assembly, Fuel Filter Plug

70026237 1 Filter, Qil

70023933 1 O-Ring, Oil Pressure Switch

70041620 2 Ring, Retaining

70041616 1 Bolt, Fan Drive

70041617 1 Bearing, Ball

70041619 1 Retainer, Fan Hub

1322039 1 Spacer, Fan Pilot

1321094 16 Bolt, Oil Pan

70024016 1 Cap, Side QOil Fill

70022634 1 Flywheel w/Ring Gear

70023736 1 Ring Gear, Flywheel

1322040 1 Plug, Flywheel

70030317 1 Connection, Fuel Actuator

70030347 1 Valve, Exhaust Throttle

70031380 1 Harness, ECM

31211744 12054 179



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-9. ENGINE COMPONENTS (130HP LS)

=Y

LA

7 Sl
Z % y
/S &= o L
T (e TSI /@M&/ l/\,e 5
(oo (M 3 3 \
XL \ b ) ) j ‘ 2 4 QVV
SR /\\ \..,kw
< e % -
Qe YK TN ) ~—
: \o ) - S

A
Z !v.vv ;a[/“/'.“ il

A

Y5

I
CTFe =

ART_1001154790

31211744

12054

180



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-9. ENGINE COMPONENTS (130HP LS)

ITEM PART NUMBER QTY DESCRIPTION REV
1 1001154790 Ref 3.8L Engine (LS) L
70026800 1 Fuel Filter Assembly
70026801 1 Fuel Filter Element
70026222 1 Assembly, Flywheel Housing
70027281 1 Pan, Oil
70026224 1 Seal, Oil Pan
70026225 1 Plug, Oil Pan
70026226 1 Seal, Oil Pan Plug
1001128594 1 Starter
70026228 1 Filler Cap, Valve Cover
70026229 1 Fan Belt, V-Ribbed
70026230 1 Support, Fan
70026231 1 Pulley, Fan
70026232 1 Alternator
70026233 1 Assembly, Primary Fuel Filter
70026234 1 Element, Fuel Filter
70026235 1 Assembly, Dipstick Oil Level
70026241 1 Assembly, Fuel Filter Plug
70026237 1 Filter, Oil
70041620 2 Ring, Retaining
70041616 1 Bolt
70041617 1 Bearing, Ball
70041619 1 Retainer, Fan Hub
1322039 1 Spacer, Fan Pilot
1321094 17 Screw
70024016 1 Cap, Side Oil Fill
70022634 1 Flywheel w/Ring Gear
70023736 1 Ring Gear, Flywheel
1322040 1 Plug, Flywheel

31211744 12054 181



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-10. FAN INSTALLATIOJN (74HP)

=\ = .l
7S50 /0
g %
Naaml)=/ . N

ART_1001196736-C

31211744

12054

182



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-10. FAN INSTALLATIOJN (74HP)

ITEM PART NUMBER QTY DESCRIPTION REV
1001196736 Ref Fan Installation, 74HP C
1 0701026 4 Bolt, M10X90
2 4812000 4 Washer, M10
3 4832000 4 Washer, Lock M10
4 1001210351 1 Fan

31211744 12054 183



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-11. FAN INSTALLATIOJN (130HP)

—

ART_1001165668-8

184 12054 31211744



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-11. FAN INSTALLATIOJN (130HP)

ITEM PART NUMBER QTY DESCRIPTION REV
1001165668 Ref Fan Installation, 85HP B
1 0701026 4 Bolt, M10X90
2 4812000 4 Washer, M10
3 4832000 4 Washer, Lock M10
4 1001174822 1 Fan

31211744 12054 185



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-12. AIR CLEANER ASSEMBLY (74HP ULS)

ART_1001166566-G

186 12054 31211744



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-12. AIR CLEANER ASSEMBLY (74HP ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001166566 Ref Air Cleaner Assembly (74.4KW) G
1 70025852 1 Filter, Air Cylindrical Primary
2 70025853 1 Filter, Air Cylindrical Secondary
3 70026393 1 Cover, Air Cleaner
4 70026394 1 Bracket, Mounting Band

31211744 12054 187



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-13. AIR CLEANER ASSEMBLY (130HP ULS)

ART_1001243882-C

188 12054 31211744



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-13. AIR CLEANER ASSEMBLY (130HP ULS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001243882 Ref Air Cleaner Installation (ULS) C
1 0100011 AR Compound, Locking
2 0641618 2 Bolt, 3/8X2-1/4
3 0760810 2 Bolt, M8X20
4 4811902 2 Washer, M8
5 4891600 2 Washer, 3/8
6 8310522 2 Nut, Flange 3/8-16
7 8405404 1 Clamp, T-Bolt
8 8410007 7 Clamp, T-Bolt
9 10719267 1 Clamp, Hose
10 1001120083 1 Hose, Air Intake
11 1001165818 1 Hose, Air Intake
12 1001166238 1 Bracket, Air Filter
13 1001166566 1 Assembly, Air Cleaner (See Breakdown Breakdown in this
Section)
14 1001168052 1 Pipe, Air Intake
15 1001168053 2 Hose, Sleeve
16 1001169077 1 Sensor, PRS Temperature
17 1001201831 1 Hose, Air Intake
18 1001242986 1 Pipe, Air Intake

31211744 12054 189



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-14. AIR CLEANER ASSEMBLY (130HP LS)

ART_1001243883-A

31211744

12054

190



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-14. AIR CLEANER ASSEMBLY (130HP LS)

ITEM PART NUMBER QTY DESCRIPTION REV
1001243883 Ref Air Cleaner Installation (LS) A
1 0100011 AR Compound, Locking
2 0641618 2 Bolt, 3/8X2-1/4
3 0760815 2 Bolt, M8X15
4 2180798 1 Fitting
5 4891600 2 Washer, 3/8
6 8305043 2 Nut, M8X1.25
7 8307106 2 Washer, Plain 5/16
8 8307222 2 Washer, Plain M8
9 8310522 2 Nut, Flange 3/8-16
10 8405307 3 Clamp, T-Bolt
11 8410021 1 Clamp, T-Bolt
12 10268515 1 Assembly, Air Cleaner (See Separate Breakdown in this Section)
13 10268516 1 Band, Mounting
14 90028631 1 Clamp, T-Bolt
15 91083129 1 Elbow, Reducer
16 91293003 1 Hose, Hump Reducer
17 1001166715 1 Restriction, Indicator
18 1001190005 1 Hose, Air Intake
19 1001190007 1 Bracket, Air Filter
20 1001190183 1 Bracket, Air Filter
21 1001212670 1 Pipe, Air Intake

31211744 12054 191



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-15. AIR CLEANER ASSEMBLY (130HP LS)

192 12054 31211744



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-15. AIR CLEANER ASSEMBLY (130HP LS)

ITEM PART NUMBER QTY DESCRIPTION REV
10268515 Ref Air Cleaner Assembly (if equipped for LS) D
1 91364023 1 Cover Assembly
2 80373094 1 Vacuator Valve
3 1101312 1 Primary Filter Element
4 1101313 1 Secondary Filter Element
5 See Note NSS Air Cleaner Body (Note; Purchase Complete Assembly)

31211744 12054 193



SECTION 4 - ENGINE AND ATTACHING PARTS

FIGURE 4-16. COOLING INSTALLATION (74HP)

27

ART_1001243887-A

31211744

12054

194



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-16. COOLING INSTALLATION (74HP)

ITEM PART NUMBER QTY DESCRIPTION REV
1001243887 Ref Cooling Installation (74HP) A
1 0100011 AR Compound, Locking
2 0641405 8 Bolt, 1/4X5/8
3 0641414 3 Bolt, 1/4X1-3/4
4 0641508 2 Bolt, 5/16X1
5 0641509 4 Bolt, 5/16X1-1/8
6 0641614 2 Bolt, 3/8X1-3/4
7 2131212 4 Adapter, 90
8 3311401 3 Nut, 1/4
9 4711400 8 Washer, 1/4
10 4711500 6 Washer, 5/16
11 4740362 3 Washer, Fender 1/4
12 7057141 3 Washer, Flat
13 8278020 3 Mount, Rubber Isolator
14 8305008 1 Nut, 3/8
15 8307109 3 Washer, 1/4
16 8310281 1 Bolt, Carriage 3/8X2-1/4
17 1001120869 2 Bracket, Cooler Mount Lower
18 1001128341 1 Cap, Deaeration Tank
19 1001134488 1 Fitting, Barbed 90
20 1001169059 1 Mount, Cooler Bracket
21 1001178776 2 Fitting, Hose Barb 90
22 1001179845 6 Shim
23 1001181584 1 Bracket, LH Tank
24 1001181585 1 Bracket, RH Tank
25 1001182255 1 Tank, Deaeration
25 1001245478 1 Sensor, Coolant Level
26 1001197475 1 Assembly, Radiator (See Separate Breakdown in this Section)
27 1001244608 2 Seal, Foam
28 1001244616 1 Panel, Air Dam Upper
29 1001244617 1 Panel, Air Dam Lower

31211744 12054 195



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-17. COOLING INSTALLATION (130HP)

ART_1001243884_C

196 12054 31211744



SECTION 4 - ENGINE AND ATTACHING PARTS
FIGURE 4-17. COOLING INSTALLATION (130HP)

ITEM PART NUMBER QTY DESCRIPTION REV
1001243884 Ref Cool<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>